T R12/86

Auto Crane Company

P.O. BOX 580807 ® TULSA OKLAHOMA 74158-0897
AT07 N. MINGO ROAD o TULSA OKLAHOMA 74117
- 918-836-0463 & TELEX 158108 RAMSEY TUL

OWNER’'S MANUAL

2403 SERIES

SERIAL NO.




e
E

10.
1.

12

2403 SERIES - OWNER'S MANUAL

~CONTENTS—
Page
INTRODUCTION — 2403 SERIES . ... ... ittt i i it i nn s e 1
MAINTENANCE OF BATTERIES .. ... ... i i i i ittt i et e 7
INSTALLATION . . it e e s et e ae e anans 8
GENERAL ASSEMBLY ... .. . i i i i ettt ias i 9
HOIST ;CTUATOR ......................................................... 24
MAINTENANCE — MECHANICAL . . ... ... i it iine i it iannaenn s 29
TURNER ASSEMBLY .. .. .................................................. 32
ELECTRICAL SECTION | ... i it i ittt sttt ae s aaa s ansns 38
HYDRAULIC SECTION ... ... .. ittt i i ittt it e e et sanananennns 64
GENERAL DIMENSIONS . . . ... i i i ettt e e tis s 76
JACK LEG ............................................................... 83
WARRANTY . i i i ittt e it s st s e i e s 84

12/86




AUTO CRANE COMPANY

INTRODUCTION — 2403 SERIES

Auto Crane products have been engineered to provide
safe, trouble-free, dependable service for many years when
these products are properly used and maintained.

To assist you in obtaining the best service from your
crane and to avoid untimely faiture of the unit and/or the
vehicle on which it is mounted, the foliowing operating and
service instructions are herein published, and it is specifically
recommended that 21l operating and service personnel con-
sider this manual as mandatory material for reading and
study before operating or servicing Auto Crane products.
It is highly recommended that crane owners, eguipment
managers and supervisors 2lso read this manual.

Auto Crane has incorporated several safety features in the
2403 series for;your protection. The material and electrical
systems were designed to minimize weight and lengthen
durability. The hydraulic components are designed fora 4:1
safeti( factor. Holding valves are instalied on the power
versions to prevent the toad from dropping if a hose should
fail. All hoses are S.A.E. 100-R7 class with a bursting
pressure of 11,000 psi. A 100u filter is installed in the
hydraulic system to remove dirt and grit that may cause
premature failure, The reservoir is protected with a 40u
filter in the filier cap.

For your convenience the overall dimensions of the
2403 series are included on the General Dimension Drawing.
Rotation and turning radius are also listed. See page 76,

Remember that the crane adds weight to the vehicle and
may change the driving and riding characteristics of the
vehicle on which it is mounted uniess this weight is property
provided for with appropriate overload springs. The payload
of the vehicle is also reduced by the amount that the crane
weighs, and as the vehicie is loaded, care should be exercised
not to overioad the vehicle. Exercising care in gdistributing
the payload on the vehicle will greatly improve the driving
and riding characteristics of the vehicle. A minimum chassis
of 7800 1bs. G.V.W.R. with two rear jacklegs (or outriggers}
is recommended. Crane side jackleg should extend 45 from
centerline of truck chassis.

The 2403 series cranes are attached directly to your 12
volt truck electrical system. The power cable and retaining
clips are included with the crane. A typical power cable
mounting and hookup is shown on page B. The 2403 series
is another highly efficient Auto Crane product. The use of
our “B" actuator maximizes your work capability for the
least amperage draw from your truck battery. The perform-
ance of your new crane depends on the truck electrical
system. The use of the low maintenance battery is not
recommended for use on any Auto Crane product. The
recommended alternator and battery that will give the

. longest life with the most useful duty cycle is a 50 amp.

alternator with a 450 cold cranking rated battery. These
specifications should be considered minimum.

9785

Auto Crane Company issues a limited warranty
certificate with each unit sold. See last page for
warranty policy.

It has aiways been Auto Crane Company policy to handle
all warranty claims we receive as promptly as possible. If
material or workmanship is involved, immediate corrective
action is taken. It ‘is therefore, understandable that Auto
Crane Company cannot assume responsibility or hability
when our products have obviously been abused, misused,
overioaded or otherwise damaged by inexperienced persons
trying to operate the equipment without even reading the
manual, The Auto Crane s designed and built to be safe
and efficient. Auto Crane will not assume responsibility or
liability for any unit which has been modified, changed, or
which has unauthorized or unzpproved components installed.

Auto Crane maintains a strong distributor network and a
knowledgeabie Customer Service Department. In most cases
an eguipment problem can be solved through a telephone
conversation with our Customer Service Department. The
Customer Service Department also has the ability to bring 2
local distributor, a regional sales manager, or a factory
serviceman into the solution of an equipment problem if
necessary, If through no fault of Auto Crane Company it is
necessary to send an experienced factory serviceman on a
fieid service cali, the rates stated in the Auto Crane Service
Policy on the last page of this manual will apply.

Auto Crane Company's extensive Research and Develop-
ment Program assures our customers of the best equipment
on the market, and our Engineering Staff, as well as our
knowledgeabie sales people are always avatlable to our
customers in solving crane and winch-type application
probiems. When in doubt — call the Auto Crane factory.

DISTRIBUTOR ASSISTANCE:

Should you require any assistance not given in this manual,
we recommend that you consult your nearest Auto Crane
Distributor. Qur distributors are stocked with authorized
replacement parts and a service department that can solve
almost any needed repair.

NOTE: THIS MANUAL SHOULD REMAIN WITH THE
CRANE AT ALL TIMES.

The material herein does not imply to cover 2!l maintenance,
instructions, operations, or variations pertinent to every
possible situation, If additional information is required, ptease
refer to the Auto Crane Company at the following telephone
number: 918 — 836-0463. The information contained in this
manual was in effect at the time of printing. Auto Crane
Company reserves the right to update this material at any
time without prior notice or obligation.



- IMPORTANT -

SAFETY TIPS AND PRECAUTIONS

1.- Make certain the vehicle meets minimum chassis require- 14. NEVER attempt 1o lift or drag a load from the side —
-ments. (These requirements do not guarante¢ unit the boom can fail far below its rated capacity,
 stability.)

. 15. Oil gears as required.
2.-Make certain the crane is instalied per factory specifi-

cations. Contact your local Distributor or the Auto 16. A friction brake holds the load when power is off. The

Crane factory if any questions arise. brake may need to be adjusted periodically. Never

adjust the brake tighter than required to hold the load.

3. Keep the vehicle in as level a position as possible while For Economiser and Econoton |l Series, no brake
toading or unloading. adjustment is required.

4 ALWAYS set the wvehicle emergency brake before 17. NEVER weid, modify, or use unauthorized components

beginning crane operations, on any Auto Crane unit. This will void any warranty or

. . liability. Also failure of the crane may result.

5. ALWAYS use outriggers (jackfegs) from vehicle to the
“ground during crane operation, lnsure that they are 1B. An important item which an operator should consider
firmly positioned on solid footings. and use properly is the hoist hook. |t should be checked

) on a 30-day basis for distortion or cracks.

6. All load ratings are based on crane capacity, NOT
unit stabitity. 19. NEVER place a chain link on the tuip of the hook and
' try to lift a load with the hoist,

7. ALWAYS comply with load chart capacities (centerline

*. of rotation to hoist hook}. 20. NEVER use a sling bar or anything larger than the hook
throat which could prevent the hook from closing with
8. NEVEROPERATE THE CRANENEARELECTRICAL the block, thus negating the safety feature.
POWER LINES. Auto Crane Company recommends . ‘
that a crane never be moved any closer to a power line 21. In using a safety hook, ALWAYS insure that the hook
{including telephone lines) than 20 feet at any point, throat is closed before lifting a load. Proper attention
and common sense applied to the use of the hoist hook
9. Keep objects and personnel clear of crane path during ang various slings will prevent possible démage to
operation, material being hoisted and may prevent injury to
personnel.

10. Keep hoist cable pulled tight at ali times.
22. NEVER hold any pendant Select switch on thar will
11. NEVER un-reel last wrap of cable from drum. negate safe operating conditions.

12. NEVER wrap cable around load. 23. ALWAYS store outriggers (jacklegs) before road travel,

13. REMEMBER - in lifting & heavy load, the weight can
create enough tipping moment to overturn the vehicle.

2 1/85



; OPERATION OF UNIT

1. Make sure this manua! has been thoroughly read by all
crane operating personnel.

2. A routine inspection of the crane should be mandatory
before each operating day. Any defects should be
corrected immediately.

3. At ajob site the vehicle should be positioned so that the
crane can adequately reach the load within the rated
capacity {centerline of rotation to hoist hook},

4. Keep the vehicle as level as possible during operation,

- P

5. Engage emergency brake and turn ignition off with
transmission left in gear or in park (for automatic
transmissions). This is for Auto Crane units requiring
only battery operation. For larger Auto Crane units
requiring battery and hydraulic operation, engage
emergency brake and place gear select in neutral; press
clutch and pull PTO knob in gear; release clutch and
set throttle control to proper RPM. (See hydraulic
section.} WARNING: DO NOT SET THROTTLE
ABOVE REQUIRED SPEED — POSSIBLE DAMAGE
MAY RESULT.

6. Always use outriggers (jacklegs) from the truck to
the ground. Be sure these are firm and adequately
positioned.

7. Then remove pendant control from cab (on smalier)
units) and plug into receptacle on crane. Crane is now
ready for operation. On Auto Crane's larger units,

remove pendant control from guard and unwrap cabie
from boom. Crane is now ready for operation.

8. Always boom up before rotating so that the boom
will clear the required boom support.

9. When extending the boom always maintain clearance
between the boom crown and the traveling biock or
hoist hook.

10. Always observe safe and practical operation to avoid
possible accidents. Refer to Safety Tips and Precautions.

11. After completing lifting operations, return the boom to
stowed position on the boom support. Avoid unneeded
pressure on the hoom support.

12. Store pendant control in proper location (in cab or on
crane),

13. Return outriggers (jacklegs) to stowed position. Make
sure they are pinned in place or jacklegs are returned to
compartment.

14. Check work area for any tools or equipment not stored,

15. Press clutch and disengage PTO. Release throttle con-
tro! and emergency brake.

16. Report any unuscal occurence during crane operation
that may indicate required maintenance or repair.

COLD WEATHER OPERATION

All standard products {all models of cranes and winches)
as manufactured by the Auto Crane Company will operate
satisfactorily from O°F. to 120°F. By making the foliowing
minor modifications, al! Auto Crane models of winches and
cranes will be given the capability of operating from O°F,
down to -65°F .

1. Drain gear oil from actuators by removing drain plug.
Replace plug and use one to one-and-one-half pints of
kerosene per actuator. Then add extreme pressure gear
lube (E.P. B0-90) with maximum capacity of gear oil
and kerosene not to exceed two quarts.

2. Replace standard urethane protective boots on pendant
control switches with special low-temperature Tech-Nut
flex boots.

3. The minimum bend radius of the standard Auto Crane
pendant control cable may be increased from three inches
to nine inches,

4. Spray all electrical equipment with special corrosion-
resistant coating (eliminates rust or corrosion due to
melting and freezing action of condensation).

The only inconvenience for the operator created by the
above procedure is that the pendant control cable must be
coiled into larger loops for storage purposes. Care must be
exercised to avoid sharp bending of this pendant control
cable during extreme cold operating conditions.

When Auto Crane winches and cranes are subjected to
extreme cold {-65°F.) for long periods {two to six months
or more), it is recommended that the following procedure
be placed in action:

1. Completely drain the existing oil from the actuators and
flush with kerosene.

2. Fill each actuator with Mobilube SHC-628 (approxi-
mately two guarts required per actuator) to the proper
level {oil ievel plug must be removed to check level).

NOTE: Many customers have utilized heater-blanket type
wrapping for these gear boxes.
3



WIRE LINE LUBRICATION

Lubrication of the wire line serves two important pur-
poses: (1) helps 1o prevent corrosion; {2} lubricates the
cable strands to reduce wear due to flexing and abrasion
caused by contact with the sheaves, rollers and cable on
the drum.

PREPARATION:

Remove rust and foreign matter with a wire brush and
wipe clean. Be sure ceble is dry.

APPLICATION:

Two methods are illustrated in figures 1 and 2. A light
weight motor oif may be used, as in figrue 1; or a2 heavier
lubricant such as grease gun lubricant, as in figure 2.

tllustrated in“figure 1 is one easy and effective method
of applying lubrication. Dip the brush into the lubricant
and apply. In some cases a rag or piece of sheepskin is
dipped in the lubricant and used to swab the jubricant on
to the rope.

Another simple method is shown in figure 2. Leather
gloves are preferred to canvas because of greater protection
and less penetration of the grease.

Fig. 1

Fig. 2

“LIFE OF WIRE LINE”

So many variable factors can cause the deterioration of
wire line cable that it is not possible to determine a definite
life expectancy.

Some of these factors are:
1. Load being handled.
2. Corrosive conditions.

3. Maintenance of the unit.

a. Keep the sheaves turning freely.

b. Maintain tension on cable 1o insure proper
spocling.

¢. Lubricate line. (See above)

d. Awvoid kinks in cabie.

e. Avoid abrasive action and contact with sharp
corners.

4. Frequency of use.

Auto Crane units, up to 2400 pound ratings, use 3/16
inch diameter galvanized preformed 7 x 19 aircraft cable
which, when new, has a minimum strength of 4,200 pounds.
It is recommended when 1200 pound loads are exceeded
to use a two-part line with a traveling block. it can be seen
that there is a safety factor of 3.5 to 1 when the cabie is
new,

Keeping the above factor of safety in mind and knowing
the kind of loads that will be handled, the user can deter-
mine by inspection of the cable as to when it should be
replaced.

ttemns to look for while inspecting the cabtes are:
1. Broken strands.

2. Kinks and flattened sections.
3. Corrasion and abrasion.



WARNING:
AS WITH ALL AUTO CRANE POWER ROTATION UNITS,
2403 SERIES DOES REQUIRE A BOOM SUPPORT.

wes i ulilpy
il /
éf;;OM SUPPORT ‘

BRACKET

AUTO CRANE COMPANY

P.O. BOX 580697 & TULSA OKLAHOMA 74158-0697
4707 N.MINGO ROAD & 918-836-0463




AUTO CRANE'S SUGGESTED BOOM SUPPORT.

NOTE: LEAVE 3/4" CLEARANCE ON EACH SIDE
. OF BOOM.,

174" PLATE

2" CHANNEL

WELD LOOP FOR
TRAVELING BLOCK
HOOKUP,

3/8 ROUND BAR.

AUTO CRANE COMP/ANY

P.O. BOX 580697 @ TULSA OKLAHOMA 74158-0657
4707 N. MINGO ROAD & 918-B36-0463




MAINTENANCE OF BATTERIES

Maintenance of Auto Crane unit batteries differs very
little from the generally prescribed maintenance of any lead
acid battery. All batteries must be kept properly charged;
they must be kept properly filled with water; and they
must be kept relatively ciean.

Many things affect the proper charge to a battery, such
as reguiator settings, the proper tightness of belts on the
slternator or generator, and good, clean connectiors of
all cables and wires at the battery, regulator, starting motor,
alternator or generator, and — most important — the ground
connections.

Keeping the battery as fully charged as possible without
overcharging is of extreme importance, especially when
vehicles are left outside for extended periods of time in
extremely cold climates, A battery can freeze; freezing
points for various specific gravities of acid are as follows:

Specific Gravity Freezing Temperature
(Corrected to 80°.F) Degrees F.
1.280 -90°
1.250 ' -62°
1.200 . -18°
1.150 5°
1.100 19°

From the above, it is apparent that a half-charged battery
{sbout 1.200 specific gravity} cannot stand for any length
of time at —20°F or it will freeze.

The main reason for keeping the battery as fully charged
as possible without overcharging, of course, is to assure that
power is available even though the vehicle has been stancing
for some time.

The battery should be properly filled with water at all
times. If the electrolyte level is allowed to fall below the
top of the plates, the results become threefold: 1} the
exposed portion of the plate will become sulfated; 2) the
portion of the plate exposed is not usable; ind 3) that
portion of the acid remaining becomes more concentrated
and may cause more rapid deterioration of the remaining
parts of the battery.

The battery should be kept clean. Batteries filled with
acid and which are not in use self-discharge to & limited
degree because of the nature of the materials within the
battery; but if dirt is allowed to collect on the top of the
battery, and this dirt absorbs moisture, an electrical path
can be set up between the various terminals of the battery
or the ground. Once such a path has been established, the
self-discharge of the battery is considerably accelerated.
This also accelerates corrosion of the battery cables at the
terminals.

1/85

Periodic Maintenance is Needed.

A definite program of periodic maintenance of all
batteries should be conducted on a regular basis. Periodic
maintenance includes checking belts for tightness on the
charging equipment, checking battery electrolyte levels,
checking cables for good connections, and cleaning where
corrosion is apparent. When corrosion is cleaned off, the
cable terminals and battery terminais should be coated with
a light coating of petroleum jelly before they are replaced.
When terminals are cleaned the top of the battery shouid be
cieaned with a mild solution of soda water.

If the condition of the battery is in question, it should be
removed from the vehicle, taken to the shop, and allowed
to reach room temperature. It should then be recharged
until specific gravity readings are unchanged over three
readings tsken at one-half hour intervals. If the specific
gravity readings are fairly uniform, the battery shouid be
checked with a high rate tester in accordance with instruc-
tions on the tester. A load test is the bast test one can make
on a battery.

Low maintenance batteries should not be used on Auto
Cranes or on trucks equipped with Auto Cranes. These
batteries are not designed for ““deep” discharge,

If, after charging, it is noted that the specific gravity
reading of one cell is 30 points less than any of the other
cells, it may be assumed that that cell is bad and that the
battery shouid be replaced. if all cells are uniform but not
up to full charge, a low rate of charge should be attempted
for an extended period of time. This usually will recover a
badly sulfated battery.

tf it is necessary to replace a battery, and a dry charge
battery is used, the following procedure applies:

1. Fill the battery with electrolyte of the proper specific
gravity.

2. Place the battery on charge in accordance with instruc-
tions given by the manufacturer,

It is essential that the second step above be followed to
assure that the battery going on the vehicle is fully charged.

It is also very important that the battery hold-downs be
checked periodically to assure that the batteries are properly
positioned to avoid vibration problems, breakage of cables,
or terminal breakage. Care must be taken to avoid cracking
or bresking containers or covers by tightening hold-down
figures excessively, vet they must not be so loose that
breakage results from a too loose hold-down.



FIRTURE NG

FINISH MO

DRILL %

THRU FLOOR.

NUT

NO. 838
cLiPS @8 5
FURNISHED

NO. 800422 BATTERY

CABLE ASSEMSELY

NO. BB-30 INSULA
BUSHING ON CABLE
ASSEMBLY.

CHASSIS
FRAME

BATTERY
CABLE

08/84

STARTER

GROUND FROM MOTOR '
TO CHASSIS FRAME.

. DRILL 13/16 DIAMETER HOLE IN FLOOR. INSTALL CABLE,

AND BUSHING WHICH IS FURNISHED ON CABLE, AS SHOWN. 1
WRAP ELECTRICAL TAPE AROUND CASBLE SO IT WILL FIT
BUSHING SNUG.

RUN CABLE INSIDE CHASSIS FRAME TOSTARTER SOLENOID
BATTERY CONNECTION. LOCATE CABLE SO THAT iT WilLL
BE PROTECTED, AVOID SHARP EDGES. INSTALL THENO. 838
FRAME CLIPS TO HOLD CABLE SECURELY IN PLACE. IF
SURPLUS CABLE EXISTS THE CABLE CAN BE CUT OFF, AND
EXTRA TERMINAL FURNISHED WITH CABLE INSTALLED.

REMOVE NUT ON SOLENOID BATTERY TERMINAL POST,
INSTALL CRANE POWER CABLE, REPLACE NUT AND
TIGHTEN.

IF THE BATTERY IS GROUNDED TO THE ENGINE 1T MAY BE
NECESSARY TO ADD AN ADDITIONAL GROUND CABLE FROM
THE ENGINE TO THE CHASSIS FRAME [N ORDER TO OBTAIN
MAXIMUM POWER AT CRANE. THE CRANE SHOULD BE
GROUNDED TO THE CHASSIS FRAME. THIS IS USUALLY
ACCOMPLISHED THROUGH THE MOUNTING BRACKET.

BATTERY
(REF.)

POSITIVE POLE
STARTER SOLENOD

BATTERY CABLE
FROM CRANE UNIT

| I | iwesfos]  ramino |

CUANTITY
e

OEICRIPFTION
ARE 1M INCHES.

URRESE O MERWISE NOTED ALL A

LIST OF MATEMAL
TOUERANCLS UNLESS OTeemwst O,

AUTO CRANE COMPNY

THE
ANGLEL * v xEi LT
L]

<] wens om INSTALLATION -BATTERY CABLE

MEMOVE ALL BURES AND SHARH

C0GEY 0O NOT SCALE THIS

TOLEAANTEE NOT SHOWN ABOVE SCArLE HIE | DRAWNG NO

AW - 6018 2403

ARE FER AN Y 3 SBTY
T e

NEXT ASY'Y

¥ OF AUTO CI (=]
¥ WE URED M Ay MANNER DFTRI

AND HUKT HOY B I wuev_1 or 0
MENTAL TO THEIR INtENESTE




ot
Y - el rgmmmiiiael TSl {QRAZ) . *
L m i ,._-!.M_!..L m— v e e Ry :
WEOPZ - SENISSY TEINID e e —— _

1hg:] o .I.
AL v et _
ANVANOD BNVED OANW  [emeiy ool suniss !
Rl Ll R ke d H

1 4V 40 4H P 1
Mk LW B T owrww  fsadms] T T

NN NWIWHOAK W 10 NS5 06 35D €
AMWNISSY TYHELIITT B0 12I06E-mY 138 T

"NOLLYDAMY 13 804 03007 NMOHE 2 WLl )
310N




GENERAL ASSEMBLY - 2403M — AW-330126

ITEM

aTy.

PART NO.

DESCRIPTION

-l d b b
NMEeEWNwDQOWO-NOO A WN=

-
o« I - W R« » o TR - S T L P R N R S | | i - X

A
o

...'

330139
330135
330192
330182
330133
330137
330131
330579
306700
800203-006
202800
330136
013503
330488
200909
018100
013506
017700
011607
100300
400300
800320-003
002902
201252
330156
005500
015900
020200
330185
019106
330471
330370
330372
021100
33031
014400
018600
330490
330171
021200
330519
330181
360038
330183
330363
227402
(REF}
330491
005604
330186
330187
660000
330302
330468
004800

QUILL/BASE

SIDE PLATES/HOUSING
BEARING, BALL SEALED

SNAP RING

BOOM

BOOM, EXT.

ACTUATOR ASS'Y

CYLINDER, HYD.

GUARD, BRAKE

HANDLE, PUMP

GRIP, HAND

HANDLE, BRAKE

SCREW, 5/8NC X 7G5

SPRING, COMPRESSION

SHEAVE ASS’Y (REF. BEARING ONLY — #200100)
NUT, HLF-LK 5/8 NF

SCREW, 5/8 NFX 2-1/4 G5

NUT, HLF-LK 1/2 NF
SCREW, 1/2 NFX 2G5

BLOCK, TRAVELING

DRUM, HOIST

KEY,1/4 X 1/4 X 1-15§/16

SCREW, SOC. SET 1/4 NCX 1/2 G5
CABLE, HOIST

GUARD, CABLE

SCREW, 1/4 NCX 3/4 CP

NUT, 1/4 NCCP

WASHER, SPLK 1/4CP

SCREW, INFX5-1/2 G5

NUT, HLF-LK 1" NF

BOOM PIVOT (330471-001 FOR OPPOSITE SIDE}
SCREW, 3/8 NCX 7/8 G52P

NUT, 3/8 NCCP G5

WASHER, SPLK 3/8 CP

SCREW, 3/8 NCX 1 G82ZP

SCREW, 3/4 NFX 5" G5

NUT, LK 3/4 NF G5CP

SPACER

RELAY PANEL ASSEMBLY

WASHER, FLAT 3/8CP

CONTROL, PENDANT

PIN, POSITION

INDICATOR, ANGLE

BRACKET, MOUNTING RECEPTACLE
BOOM, UPPER (OPTIONAL FOR 14' MANUAL EXT.)
SHEAVE ASS'Y 5" (OPTIONAL FOR 14° MANUAL EXT.)
OIL, HYD.

BRAKE BAND ASSEMBLY

SCREW, HX.HD. 1/4 NCX1

DECAL KIT

SHIPPING KIT

BRAKE LEAD

BOOM, CENTER (OPTIONAL FOR 14' MANUAL EXT.)
COLLAR, SPLIT-LOCK

SCREW, #10 X 3/BS.T.

12/86

10




GENERAL ASSEMBLY — 2403M —- AW-330126

ITEM aTy. PART NO. DESCRIPTION
56 2 330470 FLANGE, BEARING
57 1 330489 SPACER
58 1 018301 NUT, HEX. 5/8 NC
59 1 330184 SPRING, COMPRESSION
60 1 016300 NUT, HX-LK. 1/4NC
61 1 330303 GRIP, HAND
62 1 330623 SEAL KIT {HYD. CYLINDER)
63 1 330646 REPAIR KIT(HRYD. CYLINDER,)
64 2 800167-001 SPACER .
65 1 330643 FILLER, DRUM, 3/16
NOTE: BEARING P/N 400500 IS USED IN BOOM PIVOT (330471 & 330471-001)

12/86

AND FLANGE BEARING (330470).

1




L

(44 "M

»»»»»

‘MIONTAY N WWEGAR W NES 06 36N %
ANWGIGSY COBML WOd LOD-MY 335 ¥
WRNISSY TWRNLIIATT W04 O X6 336 €
'NOLLY YD MOJ 03007HX3 WvOHE 2 aaLl ‘2

KIBNISSY LAWHE WINUNL NQJ S00-M 336 )
$1LON

Tetre i e T
T e R T e anim
e oR/2i
Fau Y su
b
=

v o~

HAHE0rPZ ATINISSY TPHINID

_ i 1o g _ Ode Bafifibn
-

12



GENERAL ASSEMBLY — 2403MR — AW-330127

ITEM

aTy.

PART NO.

DESCRIPTION

—
OOV HWN =

s
n—t

— —
[V

14

N
N s N DA -

N) ~b =
.hom,b..h_t_n-.b-u-.l—nM—nd—nw-.u_._n_nd_\l-—lu_a_s_._n_s_n_a_l_l_s_a_._Ad_..;_n

NWG = = NDWW

—t b

-

330210
330383
330133
330137
330313
330731
330504
306700
330579
200909
330181
330156
201252
400300
330471
~ 800320-003
300192
330310
330182
330311
. 360038
B00203-006
660000
330422
330451
016300
330279
330186
002902
011607
017700
013506
018100
100300
330185
019106
330370
330372
021100
330371
007805
020600
330394
014400
018600
005500
015800
020200
330302
330468
(REF)
330470
330363
227401
021200

QUILL/BASE

SIDE PLATES/HOUSING
BOOM, LOWER

BOOM, UPPER

GEAR MOTOR, 12V.
ACTUATOR ASSEMBLY
MOUNT, MOTOR

BRAKE GUARD

CYLINDER, HYDRAULIC
SHEAVE ASSEMBLY (REF. BEARING ONLY — #200100)
POSITION PIN

GUARD, CABLE

CABLE, HOIST

DRUM, HOIST

BOOM, PIVOT {330471-001 FOR OPPOSITE SIDE)
KEY, 1/4 X 1/4 X 1-15/16
BEARING, BALL - SEALED
RELAY PANEL ASSEMBLY
SNAP RING

PENDANT CONTROL
INDICATOR ANGLE
HANDLE, PUMP

BRAKE LEAD

GEAR, WORM

DOWEL PIN 5/16 © X 2

NUT, HX-LK 1/4 NC

SHIPPING KIT

DECAL KIT

SCREW, SOC. SET 1/4 NCX 1/2
SCREW, 1/2 NFX 2 G5

NUT, HX HLF-LK 1/2 NF
SCREW, 5/8 NFX 2-1/4 G5
NUT, 5/8 NF

BLOCK, TRAVELING

SCREW, 1" NFX 5-1/2 G5

NUT 1” NF

SCREW, 3/8 NCX 7/8 GBZP
NUT, 3/8 NC CPG5

WASHER, SPLK 3/8 CP
SCREW 3/8 NCX 1” GBZP
SCREW, 5/16 NCX 1-1/2 G5
WASHER, SPLK 5/16 CP
SCREW, 3/8 NCX 1-1/2 G5ZP
SCREW, 3/4 NFX 5" G5

NUT, 3/4 NF G5CP

SCREW, 1/4 NCX 3/4 CP

NUT, 1/4 NCCP

WASHER, SPLK 1/4 CP

BOOM, CENTER (OPTIONAL FOR 14° MANUAL EXT.)
COLLAR, SPLIT-LOCK

OlL, HYD.

FLANGE, BEARING

BOOM, UPPER (OPTIONAL FOR 14° MANUAL EXT.)
SHEAVE ASS'Y 5 (OPTIONAL FOR 14’ MANUAL EXT.}
WASHER, FLT. 3/8

13




ITEM

GENERAL ASSEMBLY — 2403MR — AW-330127

PART NO. DESCRIPTION

56
57
58
59
60
61
62

NOTE:

330243-002 KEY
004800 SCREW =10 X 3/8 5.T.
202800 GRIP, HAND
330623 SEAL KIT (HYD. CYLINDER)
330646 REPAIR KIT (HYD. CYLINDER)
800167-00t SPACER
330643 DRUM, FILLER, 3/16

BEARING P/N 400500 IS USED !N BOOM PIVOT (330471 & 330471-001)
AND FLANGE BEARING (330470).

12/8€

14




..,.._..._...,.._:._:..
- e 0 T MY s BB drk o = Y LN
(T et 98/21
- MY [1] RN e bor
Lo N E

LN MOSNIS OYO0T BOJ MOJ OGS0CE-my 325 ¥

DOBOCS Mad 10 ) AR MO 0 31 1ud WAON 380 K

“WARLIIE MO SOLOCE -

GNY SN QAH B0 9RCOCE -MY 336 2

15



GENERAL ASSEMBLY — 2403P — AW-330128

ITEM aTy. PART NO. DESCRIPTION
1 1 330139 QUILL/BASE
2 1 3301356 SIDE PLATES/HOUSING
3 2 330192 BEARING, BALL SEALED
4 1 330182 SNAP RING
5 1 330133 BOOM, LOWER
6 1 330137 BOOM, UPPER
7 1 330131 ACTUATOR ASSEMBLY
8 1 330580 HYD. CYLINDER
9 1 330581 PUMP, HYD. 3 QT.
10 1 330490 SPACER
1 1 330488 SPRING, COMPRESSION
12 1 330136 BRAKE, WRENCH
13 1 330489 SPACER
14 1 330491 BRAKE BAND ASS'Y
15 1 200909 SHEAVE ASSEMBLY (REF. BEARING ONLY — #200100}
16 1 017700 ‘NUT, HLF-LK 1/2 NF
17 1 011607 SCREW, 1/2 NFX 2G5
18 1 013506 SCREW, 5/8 NFX 2-1/4 G5
19 21 018100 NUT, HLF-LK 5/8 NF
20 1 100300 BLOCK, TRAVELING
21 1 400300 DRUM, HOIST
22 1 800320-003 KEY, 1/4 X 1/4 X 1-15/16
23 1 002902 SCREW, 1/4 NCX 1/2 G5
24 1 201252 CABLE, HOIST
25 1 330156- GUARD, CABLE
26 6 005601 SCREW, 1/4 NCX 1CP
27 10 015800 NUT, 1/4 NCCP
28 10 020200 WASHER, SPLK 1/4CP
29 1 330185 SCREW, INFX 5-1/2 G5
30 1 019106 NUT, HLF-LK 1" NF
31 1 330471 BOOM, PIVOT (330471-001 FOR OPPOSITE SiDE)
32 15 330370 SCREW, 3/8 NCX 7/8 GBZP
33 19 330372 NUT, 3/8 NCCPG5
34 23 021100 WASHER, SPLK 3/8 CP
35 6 330371 SCREW, 3/8 NCX 1" G8ZP
36 1 014400 SCREW, 3/4 NFX 5" G5
37 1 -018600 NUT, LK 3/4 NF G5 CP
38 2 009109 SCREW, 3/B NCX 1-1/2 G5
39 1 330588 RELAY PANEL ASSEMBLY
40 ] 330311 PENDANT, CONTROL
.41 1 330183 BRACKET, RECEPTACLE
42 2 019600 LOCKWASHER #6
43 2 015400 NUT, HEX #6-32
44 2 000404 SCREW, RD.HD. #6-32 X 5/8
45 1 360038 INDICATOR, ANGLE
46 1 330181 POSITION PIN
47 1 227401 SHEAVE ASS'Y 5" (OPTIONAL FOR 14' MANUAL EXT.}
48 2 B00202-002  SPACER, PUMP BRACKET
49 1 330319 BRACKET, PUMP
50 1 330186 DECALKIT
51 1 330187 SHIPPING KIT
52 2 005500 SCREW, 1/4 NCX 3/4
53 1 200545 BREATHER CAP
54 1 660000 BRAKE LEAD
55 2 021200 WASHER FLT, 3/8

12/86

16




GENERAL ASSEMBLY — 2403P — AW-330128

ITEM

aTy.

PART NO.

DESCRIPTION

56
57
58
59
60
61
62
63
64
65
66
67

NOTE:

12/86

—t ok e id ek (W) ek ek e D) A 2
.

330363
013503
330468

330470
330184
018301

330233
004800
306700
016300
330303
330643
330452

BOOM, CENTER (OPTIONAL FOR 14 MANUAL EXT.)
SCREW5/BNC X 7

COLLAR, SPLIT-LOCK

FLANGE, BEARING

SPRING, COMPRESSION

NUT, HEX. 5/8 NC

BOOM, UPPER (OPTIONAL FOR 14° MANUAL EXT.)
SCREW, #10 X 3/8S.T.

GUARD, BRAKE

NUT, HX.LK. 1/4 NC

GRIP, HAND

DRUM, FILLER, 3/16

SEAL KIT

BEARING P/N400500 IS USED IN BOOM PIVOT (330471 & 330471-001) AND
FLANGE BEARING (330470).

17



30204

FOR TWECO COWNECTION AND

USE MOBL DTE It Oi {4 OT. PN S30801) Ok EuUlY.
330364 FOR LOAD SENSOR T,

ddddd

e GENERAL ASIEMBLY - 2407 PR




GENERAL ASSEMBLY — 2403PR — AW-330129

ITEM

aTy.

PART NO.

DESCRIPTION

-
S OWO NN HWN =

N = cd ek omh o wmb ok b
SO~V bWN

NNN
WN -

N =
N et D) et id ved o vd v e e o e e N B s DV WWWRNON = b (D0 = ot b b et e ad ) b b b el e el ok o i ok N ek =

330210
330283
330192
330182
330133
330137
330131
330250
202712
330200
200909
100300
330422
300204
330254
330306
330284
400300
800320-003
002900
330156
005500
020200
015900
201252
330185
019106
330471
021200
330372
021100
330451
007805
020600
330370
330371
014400
018600
005604
000115
330038
330181
017700
013506
018100
011607
642601
360038
330186
330279
660000
330302
330468
306700
330470

QUILL/BASE

SIDE PLATES/HOUSING
BEARING, BALL SEALED
SNAP RING

BOOM, LOWER

BOOM, UPPER
ACTUATOR ASSEMBLY
HYD. CYLINDER
PUMP, HYD. 3 QT.

HYD. MOTOR

SHEAVE ASSEMBLY (REF. BEARING ONLY — #200100)
BLOCK, TRAVELING
GEAR, WORM
DIRECTIONAL VALVE ASS'Y
GUARD, RELAY
MANIFOLD - SERIES
RELAY PANEL ASSEMBLY
DRUM HOIST

KEY, 1/4 X 1/4 X 1-15/16
SCREW, 1/4 NCX 3/8 G5
GUARD, CABLE

SCREW, 1/4 NCX 3/4 G5
WASHER, SPLK 1/4 CP
NUT, 1/4-20 CP

CABLE, HOIST
SCREW, 1” NFX 5G5

NUT, HLF-LK 1” NF
BOOM, PIVOT (330471-001 FOR OPPOSITE SIDE)
WASHER, FLAT

NUT, 3/8 NCCP G5
WASHER, SPLK 3/8 CP
DOWEL PIN5/16" @ X 2" LG
SCREW, 5/16 NCX 1-1/2 G5
WASHER, SPLK 5/16 CP
SCREW, 3/8 NCX 7/8 ZPG8
SCREW, 3/8 NCX 1 G5
SCREW, 3/4 NFX 5 G5
NUT, HXLK 3/4 NF CPG5
SCREW, 1/4-20 X 1 CPNC
CLAMP, CABLE

SCREW, SELF-DRILLING
POSITION PIN ASS'Y

NUT, HLF-LK 1/2 NF CP
SCREW, 5/8 NFX 2-1/4 G5
NUT, HLF-LK 5/8 NF
SCREW, 1/2 NFX 2" G5
PENDANT CONTROL
INDICATOR, ANGLE
DECAL KiIT

SHIPPING KIT

BRAKE LEAD

BOOM, CENTER (OPTIONAL FOR 14° MANUAL EXT.)
COLLAR, SPLIT-LOCK
GUARD, BRAKE

FLANGE BEARING

19




GENERAL ASSEMBLY — 2403PR — AW-330129

ITEM QTyY. PART NO. DESCRIPTION

56 1 330363 BOOM, UPPER {OPTIONAL FOR 14° MANUAL EXT.)

57 1 227401 SHEAVE ASS'Y 5" {OPTIONAL FOR 14’ MANUAL EXT.)
58 1 200547 ELL, ST. 3/8 N.P.T.

59 4 002614 SCREW, 5/16 NC X 5/8 ST CP

60 1 002902 SCREW, 50C. SET 1/4 NCX 1/2 G8

61 3 004800 SCREW, #10 X 3/8S.T.

62 1 330364 LOAD SENSOR KIT (OPT.}

63 1 016300 NUT, HX.LK. 1/4 NC

64 1 200545 CAP, BREATHER

65 1 330643 DRUM, FILLER, 3/16

66 1 330452 SEAL KIT

NOTE: BEARING P/N 400500 1S USED IN BOOM PIVOT (330471 & 330471-001) AND

FLANGE BEARING (330470).

12/86




—1 98/2)

‘3N WOSNIS Qw0 HOS pILOCE MY
OMY NOLLIINNGD 0034 8OJ L00-MY 335 €

‘MDD MO (M0906% N4 LB Y) 0 1 UG Wy

‘NOLLVINNY D M0d Q300N NMOHE 2 WELL €
WML W4

SAT0CC MY ONY ONMYWO QAW N0 210-WW I 2

AMBNISSY LAVNS NINGUL MOJ GO0-MY 336

SU0N

21



GENERAL ASSEMBLY - 2403PRX — AW-330130

1TEM QTyY. PART NO. DESCRIPTION
1 1 330210 QUILL/BASE
2 1 330231 SIDE PLATES/HOUSING
3 2 330192 BEARING, BALL SEALED
4 1 330182 SNAP RING
5 1 330232 BOOM, LOWER
6 1 330206 BOOM, CENTER
7 1 330131 ACTUATOR ASSEMBLY
8 1 330250 HYD. CYLINDER
9 1 202712 PUMP, HYD. 3 QT.
10 1 330200 HYD. MOTOR
11 1 20271 HYD. CYLINDER
12 1 330422 GEAR, WORM
13 1 330255 RELAY PANEL ASS'Y
14 3 300204 DIRECTIONAL VALVE ASS'Y
15 1 330254 GUARD, RELAY
16 1 202710 MANIFOLD - SERIES
17 1 330233 BOOM, UPPER
18 1 018100 NUT, HLF-LK 5/8 NFCP
19 A 012200 SCREW, 5/8 NFX 1-3/4 G5
20 1 019105 NUT, 1-8 NC
21 1 330057 SCREW, 1" X 4Gb
22 1 .227401 SHEAVE ASS'Y 5 (REF. BEARING ONLY — %200100)
23 1 011606 SCREW, 1/2 NF X 1-3/4 G5
24 1 017700 NUT, HLF-LK 1/2 NF CP
25 1 100300 BLOCK, TRAVELING
26 2 015017 SCREW, 1 X 1-1/2G5
27 1 019106 NUT, HLF-LK 1" NF
28 1 330185 SCREW, 1" NF X 5-1/2 G5
29 3 005500 SCREW, 1/4 NC X 3/4 G5
30 1 330156 GUARD, CABLE
31 1" 020200 WASHER, SPLK 1/4 CP
32 11 015800 NUT, 1/4-20 CP
33 1 201252 CABLE, HOIST
34 1 400300 DRUM, HOIST
35 1 800320-003 KEY, 1/4 X 1/4 X 1-16/16
36 3 002900 SCREW, SOC. SET 1/4 NC X 3/8 G8
37 1 330471 BOOM, PIVOT (330471-001 FOR OPPOSITE SIDE)
38 17 330370 SCREW, 3/8 NC X 7/8 GBZP
39 19 330372 NUT, 3/8 NCCP G5
40 23 021100 WASHER, SPLX 3/8 CP
41 6 330371 SCREW, 3/8 NC X 1 G8CP
42 1 014400 SCREW, 3/4 NF X 5" G5
43 1 018600 NUT, HXLK 3/4 NF CP G5
44 1 330364 LOAD SENSOR KIT {OPT.}
45 1 201101 POSITION PIN ASS'Y
46 1 330089 PENDANT CONTROL
47 4 005604 SCREW, 1/4-20 X 1CP
48 3 000115 CLAMP, CABLE
49 5 330038 SCREW, SELF-DRILLING
50 3 007805 SCREW, 5/t6 NC X 1-1/2 G5
51 4 020600 WASHER, SPLK 5/16 CP
52 3 330451 DOWEL PIN5/16 @8 X 2" LG.
53 2 022502 WASHER, FLAT
54 1 360038 INDICATOR, ANGLE
b5 1 330280 DECAL KIT

12/86

22..




GENERAL ASSEMBLY — 2403PRX — AW-330130

ITEM ary. PART ND. - DESCRIPTION
56 1 330279 SHIPPING KIT

57 1 200547 ELL, ST. 3/8 NPT

58 1 330317 BRACKET, HYD. LINE

59 1 306700 GUARD, BRAKE

60 1 801102 PAD, CYLINDER

61 1 330270 POWER CABLE ASS'Y

62 1 330226 BRACKET, TWECO - LOWER

63 5 002614 SCREW, 5/16 NC X 5/8 ST CP

64 1 660000 BRAKE LEAD

65 1 330207 TAB, LOCKING

66 2 021200 WASHER, FLAT 3/8

67 2 330468 COLLAR, SPLIT-LOCK

68 3 004800 SCREW, #10 X 3/8 S.T.

69 2 330470 FLANGE BEARING

70 1 002902 SCREW, SOC. SET 1/4 NC X 1/2 LG.
1 1. 016300 NUT, HX-LK 1/4 NC

72 1 200545 CAP, BREATHER ¢
73 1 330643 DRUM, FILLER 3/16

74 “ 330452 SEAL KIT (CYL. BOOWM)

75 1 330602 SEAL KIT(CYL. EXT)

NOTE: BEARING P/N 400500 1S USED IN BOOM PiVOT (330471 & 330471-001)

12/86

AND FLANGE BEARING (330470)

23



¥z

-

" ATURE W ek il
+ ITEM OTY PARTNO. _ DESCRIPTION
. 1t Gamugy  MOTOR, 12vDE
"21) SCREW 008811 MAY BE NEEDED, DEPENDING ON P Tnem rwanycean 0910505
musED 3 t 300306  SHAFY
. 4 1 30015 SECOMDARY GEAR
i 5 1 300503 GEAR CASE
6 1 060t COVER
7 1 300106 GASKET SET
B 1 001800 BEARING CARRIER
t 200801  BEARING CARRIER
T 301706 SEALDUTPUT SHAFT
{REF)  HOUSING
1 301806 SEALSECONDARY SHAFT
1 906 SHIMSET
1 207008 SHIMSET
1 30201 BEARING CONE
1 302200  BEARING CONE
5 00S6Y0  1/4.2043/4 SOC.HD.CAPSCHEW
3 20200 14 LOCKWASHER
7 DOBSOY  3/8.18xT/EHEX HD.CAPSCREW
§ 020601  5/16 LOCKWASHER
4 DOBIOT  I/W16x1 HEX. SCREW
4 02M02  }B LDCKXWASHER SHAKEPADOF
| OAMOE w404 WOODRUFF KEY
1 OGOS00  #EOGWODDRUFF KEVIH 6ndi)
3 )V DS06MY  #E WODDRUFF KEYE3/mx1-0/4)
N 3 000N U4 MPE PLUGSOCHD.
H t 3006 VENT FITTING
N 1 302500 SEAL
i, 1 307201 CHANNEL
p O, imer]  MOBILOIL o48 SAE 90
! ! 307781  BRAKE HUB ASSEMBLY
§  SO7EI1  5/161Bx1" GMS CAPSCREW
7 G218 B LOCKWASHER
1 201 SHAFT, BUTPUT
! 400800  RETAINING RING INST-125)
4 WS 174-201/EGAS CAPSCREW
T D0D320.003  1/Ax1/Ax1.1S/16 KEYSTOCKIREF)
+ 302002 DEARING CUP
1 302200  BEARING CUP
1 000210 BUSHING, PIPE

ol




74

ke

NOTES: :
* 1) SCREW 005611 MAY BE NEEDED, DEPENDING ON
MOTOR USED.

'-4 PY

CHECK O LEVEL

Y

ITEM Q1Y PART NO. DESCRIPTION

$0032000  1/4x1/4x1-15/16 KEYSTOCK{REF)

300105  MOTOR, 12VDC

300205 PAIMARY GEAR

315000  SHAFT

315100 SECONDARY GEAR

300503 GEAR CASE

10001 COVER

300706 GASKET SET

09380 BEARING CARRIER

300997 BEARING CARRIER

301708 SEAL-DUTPUT SHAFT

(REF)  HOUSING

01808 SEALSECONDARY SMAFT
101506 SHIM SEY

02008 SHIMSEY

302101 BEARING CONE

302201  BEARING CONE

005610 1/4-20x2/4 SOC HD.CAPSCREW
020200 /4 LOCKWASHER

00860 3/8-16xM/E HEX HD.CAPSCHEW
02060t  %/1§ LOCKWASHER

DOATOT  3/8-16xt HEX. SCREW

021402 W8 LOCKWASHER SHAXEPROOF
D040  o4DAWOODRUFF KEY

DE0800  «6DEWOODRUFF KEY{I/ 16x3/4}
06080  #E WOODRUFF KEY(3/Bx1-1/4)
000209  1/4 PIPE PLUG-SOC HD.
302406 VENT FITTING

302500  SEAL

307200 CHANNEL
{mur}  MOBILOIL 048 SAE 80
07701 BRAKE HUB ASSEMBLY
007811 5/18.18x1" GRS CAPSCREW
021100 3/8 LDCKWASHER

330148 SHAFT OUTPUT

400608  RETAINING RING (NST.125)
005803 1/4-20x7/8 GRS CAMSCREW

30210F  WEARING CUP
302202  BEARING CUP
0210 BUSHING_ PIPE

/' SEE AW-308212

CNTRALT NS,
D TR O

| N— L)

[ AP

[AQI0 CRARE COMFARY |
ACTUATOR ASSEMBLY

et MODEL “8”
o~ 37 LARGE DRUM ACTUATOR
12/86 D| 2403 AW-130399




MAINTENANCE OF HOIST ACTUATOR
(AW-330131 AND AW-330399)

The *'B"” actuator or gear box is the heart of all Auto
Crane products in which it i utilized. The operator should
read and study the pages in this manual applying to the
actuator, motor and brake. The oil level in each actuator
should be checked periodically {bi-weekly) and the recom-
mended 90 weight gear oil added to maintain the level
required. Check to insure that the vent fittings are not
plugged and are functioning properly. Plugged vents can
cause” pressure “build up” in the cases and may cause.seal
leakage., Read the “cold weather” instructions in this
manual and thin the 90 weight oil with kerosene as
recommended. Check the motor brushes once every 30
days. Check the brake’ at least once every two weeks.

1. OIL REMOVAL
The next operation will be to drain the oil from the
gear case. This can be accomplished by removing one of
the plugs {Item 26) located on the bottom side of the
case.

-

2. MOTOR REMOVAL

Remove 4 socket. head capscrews {item 17) using the
3/16” long handle Alten wrench furnished with the
unit for this purpose. The motor can now be lifted away
from the gear case. The 0" ring {Item 28) serves as an
oil seal between the motorpilot and the gear case. Be
sure that this "0 ring is in the recess of the gear case
before reinstalling the motor.

3. COVER AND GEAR REMOVAL

Remaove six capscrews {Itern 32}; remove cover (6) and
shim set (7). CAUTION: Do not damage or destroy
shim set. Drive the drum shaft (34) to the left, using
block of wood {Avoid damage to the shaft). The gear
(4) will come out of the large opening as the shaft is
driven out. Remove gear from shaft. Woodruff key (25)
and retaining ring (35) will remain with shaft.

4. PRIMARY GEAR AND SECONDARY PINION SHAFT
REMOVAL
Remove brake kit (See brake kit instructions). Remove
screw (17) from brake hub. Pull brake hub, remove key
{23). Remove 4 capscrews {Item 36} which hold brake
channel and bearing carrier (9) to case, Remove Item (9).
CAUTION: The shim sets (13 and 14) consist of the
correct thickness for bearing and primary gear adjustment
on each individual gear case. Remove seat {12). Remove
four buttonhead capscrews (ltem 21} using a 7/32"
Allen wrench. Remove cover (8) and shim set (14).
Bearing cups (38 and 39) can be removed by using a
pry bar.

The pinion shaft and primary gear can now be removed
from the gear cese by extending the pinion end through
the opening to the left until the primary gear end can be
moved outwardly through the large side opening. Bearing
(16) can best be removed by pulling primary gear (2)
and bearing together - use pulier or press, Bearing {15)
can be removed with puller or press.

26
1

5. REASSEMBLY

The foregoing procedure constitutes removal and
disassembly of the Actuator. To reassemble, perform the
operations in reverse order.

. GEAR ADJUSTMENT

The gear adjustment should be checked if new bearings
(15 and 16) or new gears (2, 3 or 4} are installed. Proceed
as follows:

install motor {1} with bearings {15 and 16} and pri-
mary gear {2} installed on shaft {3}. Insert shaft in
gear case. With bearing cups instalied in bearing
carriers (B and 9), install bearing carriers without
shims, using capscrews {21 and 36). Adjust the shaft
unti! gear {2} fits snugly sgainst pinion shaft on the
motor.

Using plastic color coded shim set (13) as a feeler
guage, add or remove shims until a drag occurs when
inserted between carrier (9) and gear case (5). Remove
carrier (9) and add two paper shims, one each on front
and back sides of the plastic shim set. This usually
gives the proper ciearance between primary gear and
motor pinion. Check backlash between the gear and
motor pinion which should be not less than .002” or
more than .007". This can be approximated by placing
the hand through the large opening in the gear case
and determining that the gear has a very small amount
of backlash.

Next remove motor and install carrier (8) with plastic
shim set and two paper shims. Add or remove plastic
shims until bearings fit snugly in cups with the shaft
free to turn. Reinstal! motor and again check the
backlash.

install cover {6) and gear {4} against secondary pinion
{3): determine thickness of shim set required in the
manner described above. Check the backlash for the
fult 3800 rotation.

tf new gears or bearings are to be installed, new shim
sets are recommended. Each shim set consists of:

1 — .005 Biue
1 - 0075 Clear
2 —.020 Yellow

2 - 005 Vellumoid Brown

7. LUBRICATION

An extreme pressure {EP-80-90} lubricant is used in the
gear case. The output shaft bearings are factory lubri-
cated and sesled and need no further lubrication.

WHEN ORDERING PARTS — BE SURE TO SPECIFY
MODEL AND SERIAL NUMBER.

9/86



L2

12/88

Sfolol~doca
[3.

306700

[CARBURETOR CLIP, 178~

] "SOLENOID

A AL I AL A —
- L 3 |

5 |2 [ 005605 | SCREW. 1M-20X /8 [RET)
1€ |2 | 001800 | SCREW,%0-32X 174 FLATHD |
RS Sblumlumisr At
:2‘% 778 WEX_HDTErT |
2 N L
(22 013500 REF)

23] 2 | 020400 | WASHER, 174 FLAT (REF
241 1 | 0i580 10-32_CNTR. LOCK NUT _CP

455 ITEMS MUST BE ORDERED SEPARATE.

2. WHEN ORDERING PARTS BE SURE TO
SPECIFY MODEL AND SERIAL NUMBER,

CONTRACT NO.

AUTO CRANE COMPANY

AUTO CRANE ©0.
DRAWING 1 ) DATE
APPROVED

CHECKED

DRAWN JBH (72770

BRAKE ASSEMBLY 12V,

[CODE TDENT. NO. | DRAWING 1O,

Aw -3082i12

E_NONE  [wEiGHT fsmeer  of

SRE
1C
SCAL



MAINTENANCE OF 12 VOLT BRAKE KIT

. FUNCTION

A brake is incorporated on each actuator. The brake was
designed to perform two functions. One of the functions
is foad hoiding after the pendant switch is neutralized.
The other function is to prevent excessive coasting after
either pendant switch release or the boom travel limit
switch is triggered.

2. TROUBLESHOOTING:

Problem Cause Repair

A, Brake fails to Damaged or Replace damaged
hold load or out of parts. If necessary,
stop hub adjustment adjust per
effectively instructions.

B. Brake hub Woodruff key Replace key
turns on shaft sheared in

rl?

& WwN

28

actuator shaft

. No electrical Broken wires Replace wiring
current to brake = or damaged to brake.
terminals
. Solencid < Dirty contact Remove brake
inoperative points wires from
solenoid solenoid terminals,
clean and reattach.
Solenocid Replace with new
burned out solenoid.
. ADJUSTMENT:

A view of proper adjustment of the brake is shown on
illustration and inside brake guard, ltem {(8). The
sequence is repeated here in the event the instructions in
the cover are not available,

. Remove brake guard (item B} by removing three #10

pan HD screws.

. inspect brake assembly to insure that no foreign objects

will impair a proper setting of the brake.

. Hold the self-locking nut {Ifem 24)with a proper wrench.

With a screwdriver, turmn the adjusting screw {ltem 14)
until a clearance of 1/16” is obtained between brake
lever (Item &) and brake channel {Item 1].

. Observe brake operation by operating the proper toggle

on pendant. Make sure the brake releases the instant it
is pushed. If not, increase brake lever clearance slightly
until this occurs.

. Replace brake guard.
. DISASSEMBLY:

Disassembly of the brake can be accomplished without
removing actuator from unit. However, if disassembly is
to include brake channel (Item 1) and brake hub (Item 5),
the oil should be drained from actuator.

. Removal of Brake Assembly:

Remove brake guard {ltem B} by removing three «10
pan HD screws (item B).

. Remove the two brake wires to solenoid (Item 11).
. Release brake assembly from brake system by removing

Two 1/4-20 Allen head capscrews (ltem 15).

. Located on backside of brake assembly bracket (Item 2}

are two =10 flat HD screws (Item 16) which must be
removed to replace brake solenoid {ftem 1),

5.

Remove small carburetor clip from brake lever anchor
pin, compress brake band spring {item 3} and lift off
brake lever {ltem 6).

. Hold acorn nut {ltem 13} and turn adjusting screw

(item 14} until separation. Then slide off washer (ltem
22} and spring (Item 3).

. To remove solenoid piunger from brake lever (Item 6)

drive out pin ({tem 10).

. The remaining two items are attached to the actuator

assembly and care should be taken during their removal
to avoid damage to actuator.

. Remove 1/4-20 Atlen KD boit (12). The brake hub

(ltem 5) is a press fit on actuator shaft; therefore, a
small gear puller will be required for removal. Check
Woodruff key (Item 21) for damage.

. The brake channel {ltem 1) is held in place by four

1/4-20 Hex HD capscrews that aiso hold bearing carrier
for actuator shaft to actuator housing.

. REASSEMBLY:

Assemnble in reverse sequence to above.

. When brake hub has bsen removed, the proper relocation

during assembly is approximately 1/32" past being flush
with end of shaft.

. Do not fail to place a small amount of grease on the

anchor pin and in the counter bore of the brake lever.

. Adjust brake per instructions and instali brake guard

{Item B).

. EMERGENCY MANUAL OPERATION:

- |n case of power failure, remove three #10x3/8 screws

{ltem 9) holding the brake cover (Item B). insert hand
crank {1tem 19) into the two holes in the brake hub.
Release the brake by manually actuating brake solenoid
with thumb or finger while turning crank. This will per-
mit positioning the crane in stowed position unti! power
can be restored.

BRAKE REPAIR

Brake Hub Assembly (Item 5} is subject to normal wear. As
a result, the brake pad surfece will become glazed and
smooth over a period of time, depending upon usage of the
crane and cause ineffective braking and increased coasting
after the pendant switch is released. N

The easiest way to repair the brake pad is as follows:

1.
2,
3.

Remove brake guard ( ltem 8 ) by removing three »10
pan head screws (ltem 9).

Remove band and solenoid assembly by removing two
1/4-20 soc. head capscrews (item 15).

Hold the solenoid and press the lever (ltem 6) keeping
the lever pressed to release the brake band (item 4).
Carefully pull the whole assembly away from the hub.

. Brake Hub Assembly (ftem 5) will now be visible for

inspection. If the surface of pad is found to be glazed,
hold a Vixon file or Emery cloth against the pad (braking
surface) and run the particular motor by engaging
pendant switch.

. After the entire surface of the pad has been uniformly

roughened, assemble in reverse sequence 1o above.



2403 SERIES — MECHANICAL

MAIT. 200M AND ACTUATOR REMOVAL.:

1. Rer:ove 4'" Sheave.

2. Puil hook end of cable through boom sections toward

drum,

3. Remove extendable boom sections (extended cylinder
if so eqguipped} and nut from boom to cylinder bolit.
l.eave this bolt in place.

. Remove the twelve (12) bolts in the pivot flange
{330471 and 330471-001). See Assembly Drawing.

. Loosen lock-collars (330468} on actuator shaft.

. Remove the bolt hoiding the cylinder to the boom.

. Remove fiange bearing (330470) on actuator side.

. Remave nuts from_pivot flanges (330471 & 330470-001)
and the two (2) actuator mounting bolts (opposite brake
end of actuator}. Also remove wire from actuator motor.

9. With crane or hoist, lift the bcom up and pull out the

actuator.

F

oo ~Sdm

Reverse procedure for installation,
BOOM OR ACTUATOR BEARING REPLACEMENT:

1. Remove Actuator.
2. Slide flange bearings and drum from shaft.

Reverse procedure for instaliation. {See main boom and
actuator removal)

QUILL BEARING REPLACEMENT:

1. Remove brake shoe, bolt and brake handie if so
equipped {5ee AW-330126).

2. Remove turner shaft assembly (if s0 equipped).

3. Remove the three {3} bolts holding the turner gear in
place and lift up to clear positioning dowel pins (if so
equipped).

4. Remove snap ring. :

5, With crane or hoist, lift quill housing and boom straight
up.

6. Drive bearings from quill housing. {The quill housing is
manufactured with none or a very slight press fit to
bearings.

Reverse procedure for instaliation.

08/84

REPAIR OR ADJUSTMENT
TURNER SHAFT ASSEMBLY

The turner on the 2403 Series is a 40:1 worm gear reduc-
tion. The bronze gear and hardened steel worm with two
tapered roller bearings were selected for durability. The side
plates are slotted to allow backlash adjustment.

Backlash Adjustment Procedure:

1. Slightly loosen the two bolts on the bearing flange plate
and hydraulic motor (See AW-005, ltem 4 and AW-006,
Electric, Item 1).

2. Tap on the edge of each flange plate until backlash is no
more than .002".

3. Tighten the bolts on each flange plate.

4. Rotate crane, stopping every 15° and recheck backlash,

Bearing Replacement:

See AW-005.

1. Remove locknut ltem 12,

2. Remove the two bolts (9) holding housing (8}).

3. Pull Item B off of shaft with spacers, seals and bearings
{11,6,7).

4. Replace bearings.

8. Reverse procedure for installation.

Turner Assembly for 2403MR (AW-006) is assembled in
the same manner.

28



QF

SIDE PLATE

y a
(10) 1 (s
W o
AUTO CRANE COMPANY
TITLE
% NOTE: | ' BOOM MOUNTING DETAIL (REAR VIEW)
TORQUE AT 45FT/LBS.
SCALE SIZE I_DFU:\WING NO. ] RE VISION
12/86: ~ Al AW"O|3 ]




BOOM MOUNTING DETAIL — AW-013

ITEM aTy. PART NO. DESCRIPTION
1 6 330371 SCREW, 3/8 NCX1 GBZP
2 18 021100 WASHER, SPLK 3/8 CP
3 18 330372 NUT, 3/ NC CP G5
4 12 330370 SCREW, 3/8 NCX 7/8 GBZP
5 1 400300 DRUM, HOiST
6 2 330468 COLLAR, LOCKING
7 1 330156 GUARD, CABLE
8 1 330471 BOOM, PIVOT (330471-001 FOR OPPOSITE SIDE}
9 2 330470 FLANGE, BEARING
10 1 330643 DRUM, FILLER 3/16

9/86

31




e

FIXTURE NO

FINISH NO

HYDRAULIC MOTOR
330200 (REF)

v

08/84

CHEG

RAEVISIONS

LTR

DESCRIFTION | pare | arer

[ l ltenﬁsi PART NO i DESCRIPTION

DUANTITY

LIST 0f MATERLAL

UMNLESS OTHEAWISE NOTED ALL
DIMENSIONS ARE 1N INCHES
TOLERANCE S UUNTESS OTHE RWISE
SPECIFHED

AMGLES " 1.2 A%t 40
FRACTICINAL * 116 | xxx* gin
REMOVE ALL BURRAS AND SHARP
FOGFS DO NOT SCALT THIR

NEXT ASS'Y

o
FULE RANCES MOT SHOWN AROVE
ARl MER ANSI Y14 & 1873

EalBA LU S S——
TEOS PRING (5 THF PROFTRTY 01 AL O CRANE 11
AN MY NOT B9 LST ) I AN (IANNI N TR

W NEAL K3 THEIA IR AL ST

I':I z-l *N; ¥

AUTO CRANE COMPANIY

tagl

(NN

LA

TATI

TNRY

e —

TURNER ASSEMBLY (HYD.)

DAty

ALY —~ ['.-C.'t E\wmn 4 AW-005 imwﬂuw

WE BT

ety

[ETFTIRT



TURNER ASSEMBLY (HYD.) — AW-005

ITEM CTY. PART NO. DESCRIPTION
1 4 017701 NUT, HEX. 1/2 NC
2 4 021500 WASHER, SPLK 1/2
3 1 330484 SPACER
4 2 011603 SCREW, 1/2 NC X 1-3/4 G5
5 1 330420 SHAFT ASSEMBLY
6 2 330486 SEAL, OIL
7 2 330485 BEARING
8 1 330472 HOUSING
9 2 010201 SCREW, 1/2 NC X 1-1/2 G5
10 1 239300 ZERK, GREASE
1 1. 330483 SPACER
12 - 1 - 019000 NUT, HEX. 7/8-14NF CPG5

Faiyh

33



FIXTURE NO FINISH NO

ELECTRIC MOTOR
330313 (REF)

NOTE:
ITEM 7 (BEARING - 330500} COMES AS AN ASSEMBLY
WITH ITEM 4 {(MOUNT, TURN MOTOR 330498).

08/84

CHG

REVISIONS

LTR

OESCRIPTION

[ oave | arvns

|| urw[mﬁ pART NO

1 DESCRIFTION

QUANTITY

LIST OF MATERIAL

UNLESS OTHE RWISE NOTED ALL [TJAWN B
DIMENSIONS ARE IN INCHES

TOUERANCES LMLESS OTHEmwist |7

SMICIEHED TR T Ay
ANGEES ' V7 e .0

FRACTIONAL " 118 | xxx* @0 [naTr
REMOVE ALL BUARS AND SHARP

€DGES DO NOT SCALE THIS PNl RY

NEXT ASS'Y

]

AUTO CRANE COMPANY

I

TURNER ASSEMBLY {ELECTRIC)

TOLERANCES MOT SHOWN ARQVE  DATF
ARE PER AMSI Y14 & 1972
THISPRINT 1S TUE PROPT ATY F AUTD CRANE €0
AND WHIST NOT BE (7510 N ANY MANNTS D] FA)
WENTAL T THEIMINTE RESTS

mt——

GUATE 1 lnu-wmr.un

L) c

COETAL

AW-006

WiIGHE

LT R I BN TYR I




TURNER ASSEMBLY (ELECT.) — AW-006

ITEM aTy. PART NO. DESCRIPTION
1 2 010201 SCREW, 1/2NC X 1-1/2 G5
2 3 330389 SCREW, FLT HD. 1/4 NC X 1/2
3 1 330504 MOUNT, MOTOR
4 1 330498 MOUNT, TURN MOTOR
5 4 021500 WASHER, SPLK 1/2 CP
6 4 017701 NUT, HEX. 1/2 NCCP
7 1 330500 BEARING
.8 1 330421 SHAFT ASSEMBLY
9 2 330486 SEAL, OIL
10 2 330485 BEARING, CONE
n 1 330472 HOUSING, BEARING
12~ 2 011603 SCREW, HEX 1/2 NC X 1-3/4 G5
13 1 239300 ZERK, GREASE
14 1 330483 SPACER
15 1 012000 NUT, HEX 7/8-14 NF CP G5

35



FIXTURE NO.

FINISH NO.

O

3lvid 3sva

VT

CHG

REVISIONS

LTA

DESCRIPTION

| oare | arrp

1/
.- =

TN

08/84

‘210N

'S13QON XHJEOVT ' 'HdEOYT "HNEOYT
JHL NO 03SN S| A.SSV OI3IML SIHL

MENTAL TO THEIR INTEHEST§

1 1 iremjorsf  rartno. | DESCAIPTION
QUANTITY LIST OF MATERIAL
DIMENSIONS ARE IN INCHES. L4l
TOLERANCES UNLESS OTHERWISE  |©
SPECIFIED. E@ﬁ@;
ANGLES + 112 XX : 40 TITLE
FRACTIONAL * 118 | .xxx * 010 [DATE
REMOVE ALL BLIRRS AND SHARP [  TWECO ASSEMBLY - 2403
EDGES. DO NOT SCALE THIS o
DRAWING.
TOLERANCES NOT SHOWN ABOVE DATE SCALE SIZE DRAWING NO | REVISION
F ARE PER ANSt Y14 8- 1973 [ A B AW -007 ]
THIS PRINT IS THE PROPERTY OF AUTO CRANE CO. WEFGH? -
NEXT ASS'Y AND MUST NOT BE USED IN ANY MANNER DETH! SHEET__/ __OF _ 2

MIDOWAYS 1D00H



TWECO ASSEMBLY — AW-007

ITEM

aTy.

PART NO.

DESCRIPTION

CONDORHWN =

08B/84

A) =t wd ol i B b = b

-

330226
330212
330258
002900
000115
005500
015900
600422
005401

BRACKET, TWECO-LOWER
BRACKET, TWECO-UPPER
CONNECTOR, TWECO MALE
SCREW, %NC X 3/8 G8
CLAMP, CABLE

SCREW, %NC X % G5

NUT, %-20 CP

POWER CABLE ASS'Y
SCREW, HX 1/4-20 X 5/8

37



g

2403 SERIES ELECTRICAL
TROUBLESHOOTING

PROBLEM

CRANE WILL NOT HOIST UP.
CRANE WILL NOT HOIST DOWN.

CAUSE

Bad refay, crane not grounded properly, power cable not connected
to 12V power source. Bad switch in pendant, broken wire in
pendant connector on pendant not plugged together properly,
wire on relay not in proper place, lead wires 10 motor not connected
properly, or battery failure,
SOLUTION

problems can be solved by replacing bad relay, grounding the crane
properly to the truck chassis, connecting the power cable properiy
to 12V+ power source, switch in pendant can be replaced, cord in
remote control can be reptaced, check connector on cord to make
sure of contact of all the prongs on it are plugged together correctly,
make sure wires on relays are according to the wiring print supplied
with each new crane in the owner book and also wires going to
moptor are connected properly.

PROBLEM

CRANE RUNS UP OR DOWN ANY TIME
POWER SOURCE 1S CONNECTED.

&

CAUSE

Relay stuck in run position which will let crane run up or down any
time 12V power source is connected. Wires shorted together in
remote control. Lead or cable can also cause this problem. Wires
jumped across relay in wrong place can cause crane to run all the
time,

SOLUTION
Problem can be solved by checking the relays and replacing the bad
one or removing jumper wires from the relays or replacing the
remote control cord or switch,

END VIEW

38

HOW TO CHECK RELAY:

To check a relay on this or any Auto Crane product is the same. The
difference being in physical appearance. Shown at left are two types
of relays Auto Crane uses. Qur relays are normally closed across the
bottom posts (C & D). When activated, they will open across (C & D)
and close across {A & B). To activate these relays, use 12V positive
and 12V negative wires and place them on posts (F & E}. You may
place 12V+ on post F or E as long as you place 12V on the remain-
ing post (F & E} using an ohm meter or test light. Check across posts
{A & B). You should get an ohm reading or your test light should be
on when you have the relay activated. With the relay still activated,
check across posts (C & D). You should have no ohm reading or test
light at this point with relay activated. (At this point, disconnéct
12v+ and 12V- from posts {F & E). This should let relay return to
its normal position. Using your ohm meter or test light again, check
the relay across posts (A & B). If relay is working correctly, you
should have no reading at all. Then check across posts (C & D). You
should have an ohm reading or test light should be on. If you get the
shove resuits, relay is okay. If you get any variation in the above
explanation on the relay you are checking, check the relay again. If
it still shows a difference, the relay is bad and should be replaced.
NOTE: The above explanation is with relays completely disconnected
from ali wires on motor circuits and ground wires. These circuits can
give you false readings sometimes.



il

39

den,

4 4 P i 1 'l
L ol Ly 75 X0 ._.E



MOTOR, ELECTRIC AW-300105

ITEM

aTy. PART NO. DESCRIPTION

OO HWN =

300110  BEARING, REAR ARMATURE
300161  SCREW

300162  BAND

300163  BRUSH CARD ASSY.
300164  BRUSH

300165  SPRING, BRUSH
300166  BRACKET, COMMUTATOR
300167  FIELD

(REF)  ARMATURE

300169  SCREW

300187  LOCKWASHER

300171  BRACKET, SHAFT END
300111  BEARING

300173  LOAD SPRING

300174  SEAL, OIL

300175  SCREW

300176  LOCKWASHER

300177  SCREW

300178  LEAD AND TERMINAL
300179  BUSHING

300180  NUT
-300181  WASHER, FLAT
300182  FIBER WASHER
300183  FIBER WASHER
300184  SCREW

300185  LOCKWASHER

300186  SCREW

300189  SHIELD - END

300190  SCREW

ESRNONNOLBLELNMDMNORN = = 2 U NN = 2 RON) = =

WHEN ORDERING MOTOR PARTS, PLEASE SPECIFY MODEL.

0884

40




1

%4

FixTURF NO

FINtSH ND

31

b

A 14

-~

9/86

CHG

REVISIONS

LTA

DESCRIPTION

[UATI [n»n

DUMORE

|

semfo <]

PART ND

NESCRIPHION

QUANTITY

LINT OF SATTRIAL

UNLESS OTHERWISE NOTED ALY
DIMF N5IDNS ARE IN INUHES
FEMCE PANG LS INLE S OLRE Rt
WO N

ANOITS 1 F xx b oan
PHALIDNAL 116 Ew o
RIACIVE ALL R, ARG HARP
NIGES RIS ALY T
HTAWING

11D RN S HEFL S0 ASOVE
ART PER ANSEY M 4 197k

AUTO CRANE COMPANY

NEXT ASS'Y

TV RRTT E THE FROET Ty D ALTLL T BANE 11+
AR RIS MY SR F D P ARY RANMT # 1] P

ME AL L) DHE RN e

298

‘I":I"m MOTOR , ELECTRIC

L »nuM I(w:a ] H\I‘Aw_soolos ‘[ y
EHRIN w2




MOTOR, ELECTRIC AW-300105

ITEM QTY PART NO. DESCRIPTION
1 1 300174  SEAL
2 1 300251  SPRING, FLAT
3 1 300252  BALL BEARING
4 2 300253  SCREW, #10x 3-1/8
5 4 300254  LOCKWASHER
6 1 300255  RETAINING RING
7 1 300256  BAFFLE
8 (REF)  LOCTITE 404
9 1 300257  FIELD ASSEMBLY
10 1 (REF)  ARMATURE ASSEMBLY
11 (REF)  SYLASTIC
12 4 © 300260 LOCKWASHER, EXT. TOOTH
13 1 300261  BRUSH CARD ASSY.
14 1 300262  BALL BEARING
15 6 300263  SCREW, #»Bx 3/8
16 2. 300264  LOCKWASHER
17 1 300265  GUARD, BRUSH
18 1 300266  INSULATOR, GUARD
19 A (REF)  NAMEPLATE
20 1 300267  HOUSING, BRUSH END
21 1. 300268  HOUSING, PLAIN END
22 2 . 300269  SCREW, #10x 2-3/4
23 4 300270  WASHER, STEEL
24 4 300271  WASHER, PHENOLIC
25 6 300272  LOCKWASHER
26 2 300273  SCREW, 1/4 - 20
27 4 300274  NUT, 1/4-20
28 4 300275  WASHER, FIBER
29 2 300276  BUSHING
30 2 300277  LEAD ASSEMBLY
31 (REF)  GREASE
32 2 309100  BRUSH MOTOR
33 2 300116  SPRING, MOTOR

WHEN ORDERING MOTOR PARTS, PLEASE SPECIFY MODEL.

9/86

a2



ke b e
. T et e 4| VR

aa . e .
WOLON [yt

L T s
R — e 4 sdves
b Ry e
e R ]
ﬂ [LTTNY ,lnv.:.l.f.—
1 Vi v 00 1B 1
e [ engul Tl 177
T, T AT
l.-.

QUVYMOH



FIXTURE NO. FINISH ND. CHG REVISIONS

LTR DESCAIPTION | vare { aprp
-t

FELD LEAD
SOLD WHITE

PRIOH TO RGeS N0 BRcien END HSG
BOTTOM STUD IN THREADED HOLE. ' 20 INLBS MIN TORQUE

ARMATURE LEAD
2l WHITE WBLACK TRACER

TORQUE TO 20-25 INLBS.
APPLY LOCTITE TO THREADS
PRIOR TO ASSEMBLY.

AQ-I SECTION A-A
, | pd 22 _—
. 1 10 TORQUE TO 30-35INLBS.
| .
" 9 (Q/’ ‘:G,W
L - I N
3 TZDL % 8 , \
:’ d
3 | N A 7 - —
TORGLE TO ! : o
15-20W LBS | l : D i
v ] 1 ] N
I R O R = 04 s @ X
23 I '
i 6
4
EJ
230~
FIELD PRESS  NoTES:
NAMEPLATE READ WITH BRUSH END DOWN.
2 SEAL ASSEMBLED AFTER FNAL TEST . N . .
ITEMS 7 { | wemlos] parTno T DESCRIPTION
QUANTITY LIST OF MATERIAL
4 RUN IN FOR 20 MIN -ONE DRECTION. UNLESS OT HERWISE NOTED AL JRIAJTER ) w
| APPLY LITHIOM GREASE NOZ,TO owmisons e woed [T AUTO CRANE
SEAL BEFORE ASSY. ::él':';f’ v l ot w0 T Y e
B BERNOW Th i 5RO WiRE AT AT e [ MOTOR 750°5" MSX DUMORE
ALE THI 1NG RY
7. OVER-ALL LENGTH OF MOTOR onamn .Gs oN
(BODY) 's 8 '/2 R Lg:‘&:n::;'ﬂ:waluﬂvf hay a0 ’\15_ ‘i&' DaAAwG;BOK)S-OO' AF VIS
THES PRINT HE PROPFRTY (OF AUTQ CRAN -
VexT Ay _| e s D A A [ [[werr Lot




MOTOR 750 “S”’ MSX DUMORE AW-300105-001

ITEM

aTy.

PARY NO

DESCRIPTION

A b b h b ok bk kb ok ok

NN N
W=

NN N 2SO = D) e ek

W

300551
300552

300554
300555
300556
300557
300558
300559
300560
300561
300562

- 300563

300564
300565
300566
300567
300568
300569
300570
300571
300572

300573

ARMATURE ASS'Y
FIELD ASS’Y

HOUSING, BRUSH END
CYL/BAFFLE ASS'Y
HOUSING PLAIN END
SEAL

SPRING, LOADING

BALL BEARING
NUT, KEPS 10-32
BALL BEARING
COVER

SPACER

SCREW 8-32

BRUSH CARD ASS'Y
CARBON BRUSH ASS'Y
SCREW, SEMS 8-32
SCREW, SEMS 10-32
LEAD ASSEMBLY
RUBBER GROMMET
STUD10-32x75
NAMEPLATE
LOCKWASHER INT.

12/86

45




FIXTURE NGO

FINISHNC

AlIS CONNECTED TO GROUND,
FOR CW ROTATION CONNECT A2
TO F2 AND Ft TO POWER POLE,
FOR CCW ROTATION CONNECT A2
TO FI AND F2 TO POWER POLE.

AHOLES
90 APART

CHG

REVISIONS

LTA

DESCRIPTION | oate | amo
} +

NOTES:

I.OVER-ALL LENGTH OF MOTOR

(BODY) 1S 7"

1 1 |ren]msi PART NO.

| DESCRIPTION

QUANTITY

LIST OF MATERIAL

UNLESS OTHERWISE NOTED ALL MQ‘AN

DIMENSIONS ARE IN INCHES =
TOLERANCES UNLESS OYMERwess  [DA'E

SPECIFIED

CHE () AY

AUTO CRANE COMPANY

ANGLES ' TP XX * e TILE
FRACTIONAL * ¥/18 [ XXX * D10

AFMOVE ALL BURRS ANG SHARP

TOGES DO NGT SCALE THIS

MOTOR MSI (6027)

TOLERANCES NOT SHOWN AROVE

ARE PER ANSI Yid 5 1973
THIS PRINT IS THE FROPT RTY DF A0 CRANE CN

NEXT ASS'Y

ANU MUST NOT BE USED IN ANY MANNT R DF TRI
MENTAL 10 THEIR !#‘IERESYS

WEIGHT

AFVISION

PO L IO



MOTOR MSI (8027) AW-300105-002

ITEM

GTY.

PART NO.

DESCRIPTION

W~ bW =

— ek D) = D) d ok ik kA NN =N SN D

300451
300452
300453
300454
300455
300456
300457
300458
300459
300460
300461
300462
300463
300464
300465
300466
300467
300468
300469
300470
300471
300472
300473
300474
300475
300476
300477
300478

NUT

WASHER, LOCK
WASHER, FLAT
INSULATOR, MOTOR
SCREW, HEX-HD
INSULATOR, MOTOR
COVER, END-MOTOR
WASHER, LOCK
SCREW
GROMMET, INSULATOR
LEAD, MOTOR
HOUSING, MOTOR
STATOR-12V

SCREW

BRUSH, MOTOR
BRACKET, MOTOR
WASHER, LOCK
SCREW

BEARING
ARMATURE-12V
BEARING

SPRING, MOTOR
HEAD, MOTOR
SCREW, MOTOR
SEAL, MOTOR

- SPRING, MOTOR
. DECAL, MOTOR

SHIM

47



514

E »

FIXTURE NO. FINISH NO.
STEP ®
ey |
MOTOR

ACTUATOR

J

; 1/85

CHG

+ REVISIONS

LTR

OTE:

* IF MOTOR LOSES POWER IT MAY BE BECAUSE THE
BRUSHES HAVE BECOME TIGHT IN THE BRUSH
HOLDER. TO CORRECT THIS CONDITION, FOLLOW
THE INSTRUCTIONS BELOW:

REF: MOTOR AW-300105, PAGE 39.

STEP

1
2

3.

n SCREWDRIVER

STEP
3

4

DESCRIPTION | pate | apro

W

{P/N 300164).

. DRESS FACE OF BRUSHES LIGHTLY WITH FILE. 4
ASSEMBLE IN REVERSE SEQUENCE AND TEST.,

LAMB

A s

INSTRUCTIONS
DISCONNECT MOTOR LEADS.
REMOVE BAND {P/N 300162} BY LOOSENING ]
SCREW {P/N 300t61).

RAISE BRUSH SPRING (P/N 300165) WITH
SCREWDRIVER AND REMOVE BRUSHES ]

I 1 nmio/si PARTNO. |

DESCRIPTION

QUANTITY

LIST OF MATERIAL

NEXT ASS'Y

UNLESS OTHERWISE NOTED ALL
DIMENSIONS ARE IN INCHES.
TOLERANCES UNLESS OTHE AWISE
SPECIFIED.

ANGLES & 172 [ XXt 40
FRACTIONAL * 1/18 | XXX+ 010"
HEMOVE ALL BURRS AN SHARP
EDGES. DO NOT SCALE THIS
DRAWING.

TOLERANCES NOT SHOWN ABOVE
ARE PER ANS! Y14 5. 1973

CHK'D BY

aae] AUTO CRANE COMPANY
3% 245

TITLE

]
TBY [

MAINTENANCE INSTRUCTIONS
MOTOR BRUSHES

DATE SCALE

THIS PRINT 1S THE PROPERTY OF AUTD CAANE 0.

~ 1|8 AW-008 |

—————
SIZE | DRAWING NO. AEVISION

AND MUST NOT BE USED IN ANY MANNER DETRI- WEIGHT

MENTAL TQ THEIR INTERESTS

sueev_{ o __f__

RIDGWAYS | DOO




FIXTURE NO FINISH NO 1 CHG REVISIONS

6F

LTR DESCAIPTION | oate | aeen
Wt o ‘»3""'« .
1
Fi 4 .
i TBIA J1]1]1]+- TeIn !
2 2
3_Toa  SOSTUP . RiL TeIN 3
5 4 ARET O "~ ——————"TEN 4
M R2L s
b4 F0R— T s
7 RIA RiB R2A | R2B T
. CIUT O val ToIA o
9 HOIST UP I-BIST BN
- . © az L(a Tt T8N, 1o
n 1k

[ S NS N
12 12 BRAKE S0, 12

. | WIRING_ SCHEMATIC.
4
U BLK. E
GRN ]
| )
15| 8 016800 NUT, HX.-HLF, 5/16 NFCP
70 PENDANT 4] 8 020700 WASHER, INTLK 5/16 CP
2 9 SIOBIHREF } 131 4 005604 SCREW, 14 -20 X r
121] 4 015900 NUT - HEX, 14 -20
11 1 602002 CONDUCTCR
101 4 020200 WASHER , SPLIT-LOCK |/4
9 | 330193 RECEPTICLE ASSEMBLY
8|1 600304 CONDUCTOR
T4 622316 CONDUCTOR
6 | 622306 CONDUCTOR
5114 622318 CONDUCTOR
4 ]2 659904 CONDUCTOR
3i1t 658400 CONDUCTOR
212 658300 CONDUCTOR
. § 2 200182 RELAY
1 tTEM] OTY{D/5 PART ND NESCRIPTION
LIST OF MATERIAL

RO ARE T ere s AUTO CRANE COMPANY

TOLERANCES UNLESS OTkeRwisk  |"%4 7o, 19/

SHECIHIED AT

ANGLES * /P xxt oM TITLF

FRACTIDNAL * 1718 Nxx* gth TATF

| RELAY PANEL ASSEMBLY 2403M

AFMOVE ALL BURRS AND SHARP
EDGFS DO WOT SCALF 1HIS

SCALF Efl' TR S LRes Ry REVISION

c 1 AW-330171
I ST f

TOLERANCES NOT SHOWN AROVE
AREPER ANSI Y14 5 197
1’85 THHSFRINT (S THE PROSE RTY OF ALITD CRANE CO m1
NEXT ASS'Y AND MUST HOT BE LIST 1) Id ANY MANMER Of TRE
MENYAL TO THEIN INTERESTS
— ————

PRI PP



0s

FIXTURE NO. FINISH NQ. CHG NEVISIONS

LTR DESCRIFTION l u,\fg—l APPFD

POWER CABLE,
TWECO

TO TWECO
GRN, ‘ BLK,
TOBLK MOTOR " b " ok 1o Moton

LEAD

SCHEMATIC ¥
TO RED MOTOR LEAD 23] 1 000300 | TERM. WIRE RB-14-10
221 |1 330415 CONDUCTOR, 12 GA. BLK.
201 1 300413 CAP, RECEPTACLE
12 20| 8 020001 WASHER, *10 INT. LOCK
9] 8 015600 NUT, HEX. %10-32
18 | 16 020700 WASHER, INT. LOCK
23 i7 116 OI6B00 | NUT, HEX. HLF. 5/16 NF.
16} 8 005604 SCREW, HEX HD- 1/4-20 X |
151 8 5900 NUT, HEX. 1/4 -20
14]| 8 Q20200 WASHER, SPLK. 174
13{ 1 330385 RECEPTACLE ASSEMBLY
\@ 12 | 1 | | 330387 | CONDUCTOR
il 330388 CONDUCTOR
[ AN 330386 CONDUCTOR
91t 330258 TWECO ASSEMBLY
8|2 600304 CONDUCTOR
711 622316 CONDUCTOR
611 622306 CONDUCTOR
511 622322 CONDUCTOR
414 659904 CONDUCTOR
312 658400 CONDUCTOR
214 658300 CONDUCTOR
N 1] 4 200182 RELAY
| ITEMl QT Y[ors PART NO DESCRIPTION
| LIST OF MATERIAL

UNLESS OTHE RWISE NOTED ALL D!
ARE tN INCHES
TOLERANCES UMLFSS OTHE RWHSE
SPECIFIFD

AUTO CRANE COMPNNY

ANGLES ¢ 1/ | LER )
FRACTHINAL ' 118 XN 0d DATF
MFMOVE ALL RURAS AND SHARP
EDGES DO NOT SCALF THiS
DRAWNG

nTiE

RELAY ASSEMBLY - 2403 MR

TOLE AANCES WOT SHOWN ABDVE OATFE SCALF S0 ] DRAWING MO R VIRION
ARE PE ANSI Y14 & 197 roe [ AW -330310

1/85 THIS FRINT )3 THE PROPF RTY OF AUTZCRANT €0 ——
AND ST NOT BE USED 1N AMY MANNE R 0T TR WEIG I ET X S TR |

NEXT ASS'Y MENTAL TO VHEIR INVERESTS
——

A 1N




i

S0

330588

FINTURE MO FINISH NO.

REVISIONS

LYR

DESCAIPTION | oate | arro

P O
- .
PUMP MOTOR \
A

HROUND
(See NoTE 1)

NN,

WNOMT MOTOR '\\
\

/i

NOTE: ‘
1. GROUND LOCATION IS TOP BOLT RECEPTACLE
MOUNTING BRACKET.
2. ALL REF., ITEMS MUST BE ORDERED SEPARATELY.

o )
2|1 000302 | TERMINAL ,WIRE SPLICE _ (REF) |
(201 1, 000501 | TERMINAL , WIRE RBI4-10 (REF)
20 6 020001 | WASHER, 10 INT. LOCK
96 015600 | NUT, HEX. 10-32
Bl6 005601 | SCREW, HEX. I/4-20 X 1 CP
IT16 015900 | NUT, HEX. 1/8.20 CP
16{ 6 020200 | WASHER, 1/4 SPLK CP
15 {10 020700 | WASHER, INT, LOCK
1410 OIGB00 | NUT, HEX. HLF. 5/16NF
ER I 602002 | POWER CABLE
12| 300413 | CAP, RECEPTACLE
TR 330385 | RECEPTACLE ASSEMBLY
0] 3 659904 | CONDUCTOR
91 6003/16 | CONDUCTOR
8|1 622316 | CONDUCTOR
7] 622306 .- | CONDUCTOR
(6|1 622322 | CONDUCTOR
511 600304 | CONDUCTOR
411 600308 CONDUCTOR
3110 658400 | CONDUCTOR
212 658300 | CONDUCTOR
. R E 200182 | RELAY
1 Tem|otv]os PART NO DESCAIPTION
QUANTITY LIST OF MATERIAL
DIMRE NIONS ARE 4 INCHES. AUTO CRANE COMPNY

TOLEAANCES UNLESS OFHE NWASE

PECIFIED

ANGLES* 1P Xn: .
FRACTIOWAL * '8 aRx?t oo

REMOVE ALL BUARS AD SHARF

EDGEE. DO HOT SCALE THIS

1

1/85 NEXT ASE'Y

TOLEAANCES MOT JHOWN ABOVE
ARE PER AN Y § 1813
TS PAINT IS RTY

MENTAL TO THEH 1 ERESTS.

3 ANE CO *
AND MUST HOY B3 URED IN ANY MANNERN DF TR

TITLE

RELAY ASSEMBLY 2403P

o Tont 1e I aw. 330588 | = |
WENGH T I sw"_!_m_!_




2s

FIXTURE ND FINtSH NO v CHG REVILIDNS
@ 11R RESCAIPTION foars | aern
ol P .f
- 4 - - ° A
2 .
, HOIST UP HOIST DN !
) | AT TBN
)
| S3-A W FT SOL MF2
o ' TURN RIGHT SOL. RL3B RL3A
. —
L ! 51-8 v RL3L HYD, PUMP o
| s1-8 W )
- SCHEMATIC INT GND.
53-8 * Al -
- 24] 4 000404 | SCREW,%6-32X 5/8
23] 1 300413 | CAP, RECEPTACLE
RED/T 2 ) 22| 4 019600 | WASHER, SPLK %6
) ,@ 2[4 015400 | NUT, HEX.%6-32
HYD. - 20] & 005901 __| SCREW, 144 -20 X 172 G5
Wit 194 020200 | WASHER, SPLK 1/4
i8] 4 015900 | NUT, I/4-20
AN 330249 | BRACKET, RELAY PANEL
6] 1 330259 | CONDUCTOR ASSY - BOOM EXT.
5] 1 330260 | CONDUCTOR A55Y - TURN
14} 330309 | CONDUCTOR
3] 1 001102 | SPLICE, TERMINAL WIRE
FRE 635203 | BOARD, TERMINAL
IR 660429 | CONDUCTOR
1012 600304 | CONDUCTOR
9 | i 330258 | TWECO,CONNECTOR ASS'Y
8] 330257 | CONDUCTOR
71 622331 | CONDUCTOR
6 ] 1 622312 | CONDUCTOR
51 622326__| CONDUCTOR
a2 659904 | CONDUCTOR
3]0 330265 | RECEPTACLE ASS'Y
~ 213 6568300 | CONDUCTOR
i N E 200182 | RELAY
T Tem|n s PART NOY NESCRIPTION
QUANTITY - LISY DF MATERYAL
TURN u oo mnocs [lacma  AUTO CRANE COMPANY
BOOM ::1';:;-:: FSUNLLS DTHE RWISE : ...%rff.alfl

POWER CABLE, .
"TWECO

REF

HOOK UP FOR
ITEM 12.

THISPRINT 1% T PROPI BT Y DF ALQ C RANT T 1}

NEXT ASS ¥

ELO N LI I LI 1] T
rAAcTIONAL ' 1 18 | mww s g0 Pt
REMVE ALL ALIARS AND S1IARE
FNGSS MK NDT L ALE TS PHi. Ry
DRAWING

RELAY ASSEMBLY - 2403PR

TQLERANCES N SHOWN &BOVE 1ATE Ay

ART PER ANSI Y14 & 187]

N1 NI

[¢ 1" aw" 330284

AND MUST RO AF WSEN N ANY ANNER (3 Y
MENTAL 1) THEIR INTERES TS

we)

BT R BT |

gAY T

-TT



£G

FIXTURE NO

FINISH NO

(te)

HOIST UP

OO
®

HOIST DN.

BOOM EXT.
TURN
BOOM

...............

POWER CABLE,
TWECO

REF.

HOOK UP FOR
ITEM 12.

TBIN ﬂl'l'# TBIA THIA THIA
THIA THIN
B0OM QUT SOL.
S4.4
BOOM IN SO0
Si-A ¥ HO0M P SO0L.
. RL2L HOIST DN AL3B RL3A
| sva T H
AN mieAT SO HYD. PUMP
4:8_ ¥ —I’_‘u?n%nm_J SCHEMATIC INT. GND.
51-8 \_oamm
.a ] 25| 4 | | 000404 | SCREW %6-32 X 5/8
¥ 24 1 300413 CAP, AECEPTACLE
231 4 019600 | WASHER , 5PLK. %6
22| a4 015400 | NUT, HEX.%6-32
@ 211 330309 | CONDUCTOR
20| 4 005901 | SCREW, 174 -20 X I/2 G5
19[4 020200 | WASHER, SPLK 1/
@ 8| 4 015960 | NUT, 1/4-20
@ 17 330249 | BRACKET, RELAY PANEL .
16 0 330259 | CONDUCTOR ASS'Y - BOOM EXT,
@ 511 330260 | CONDUCTOR ASS'Y ~ TURN
i4 | 330261 | CONDUCTOR ASSY - BOOM
131 001102 | SPLICE, TERMINAL WIRE
1211 635203 | BOARD,TERMINAL
il 660429 | CONDUCTOR
: 10 | 2 600304 | CONDUCTOR
@ 9|1 330258 | TWECO,CONNECTOR ASS'Y
8| ) 330257 | CONDUCTOR
7 622331 | CONDUCTOR
6|1 622312 | CONDUCTOR
N 511 622326 | CONDUCTOR
’ 4|2 659904 CONDUCTOR
{3 330256 | RECEPTICAL ASS'Y
213 656300 | CONDUGTOR
. i 13 200182 | RELAY
5/85 { ITEM 05| PaRTNO DFSCRIPTION

ouantity |

LISY OF MATERIAL

NEXT ASS'Y

UNLESS OTHE RWISE NOTED ALL [PPAWNBY
DIMENSIONS ARE IN INCHES
TOLERANCES |MLESS O THE RWSE
SPECIFIED
AMGLES *
ENACTIONR] * 118
AFMOVE ALL BUNNS AND SHARP
EDGES W0 NO1 SCALF THIS
DRAWING

101 F RANCE S NOT SHOWH AROVE
ARI PER ANS) vI4 § 187)
W‘. THE PROPIRTY OF AIDO CAANE O
AN MIESY st ME SED 1% MY MANNER D1 1AL
MENTAL T THEIR INTERLSTS

HUTO CRANE COMPANY

e AN

xxnt o FRATT

e

RELAY ASSEMBLY - 2403 PRX

ALY

I':I,'l lnnm\-lm; 1

LR

AW - 330255

Pl

st oo ¥

T




(4]

P

L

FIXTURE NO.

FINISH NO.

NOTES:

1. IF NEWPENDANT WITHOUT PLUG IS REQUIRED, USE

P/N 875200 WHEN ORDERING,
2. ITEM J MUST BE ORDERED AS AN ASSEMBLY.

1/85

1|

CHG
LTR

REVISIONS

DESCRIPTION

| vave | aprp

=

(®)
m—'ﬁ
|

WHT

8 1 330518 PI.UG, FEMALE
7 1 675291 CABLE, PENDANT ]
6 1 675261 SEAL ]
5 1 675201 HOUSING
4 1 675202 SWITCH, W/SEAL NUT ]
3 1 875206 KIT, HOUSING E
2 1 675281 WASHER, TANG ]
¥ 1 675271 NUT, HEX.

1 paRTNO. | DESCRIPTION

ITEﬁQTYiD.'si
I

LIST OF MATERIAL

NEXT ASS'Y

UNLESS OTHERWISE NOTED ALL

DIMENSIONS ARE IN INCHES.
TOLERANCES UNLESS OTHERWISE

SPECIFIED.
ANGLES * /2

FRACTIONAL ¢ 1/18 I
REMOVE ALL BURRS AND SHARP
EDGES. DO NOT SCALE THIS

DRAWING.

XX
XXX Y 010

TOLERANCES NOT SHOWN ABOVE
ARE PER ANSI Y14 5. 1973

e ——
THIS PRINT IS THE PROPERTY GF AUTO CRANE CO.
AND MUST NOT RE USED IN ANY MANNER DETR?

MENTAL TO THEIR INTERESTS.

HAUTO CRANE COMPANY

THTLE
OATE - PENDANT, HOIST CONTROL
(NG, BY |
DAYE SCALE SIZE DHAWING NO REVISION
A 8 W-330519
WEIGHT sHEeT_ L _or_f

MIDGWAYS 1000%



FIXTURE NO. FINISH NO. CHo AR
o LTR DESCRIPTION | oave | arro
- T v

g5

5 . ‘ @
=20 o
|

”
g/ 10
NCTE:
] THIS PENDANT IS USED ON THE 2403P AND THE 2403MR MODELS.

WHEN ORDERING AN ASSEMBL Y, PLEASE SPECIFY DECALS
ACCORDINGLY.

" 3 6 12 13| 7 000101 TERMINALS , STAKON g
" FR N 642907 CONNECTOR,CORD
| 2 622000 SWITCH, TOGGLE
GREEN UP 13 )9 PLaces ol 1 300411 PLUG, CONNECTOR
Ok 9 |15'] 800629 CABLE, CONDUCTOR i
8| 2 640302 BOOT ]
BLACK BOOM UP @ 71 300412 CLAMP , CABLE ]
é 6| & 001205 SCREW
- 2403P 5 | 642905 COVER
@ LML) 4 642509 DIAPHRAGM ;
3|t 642903 BASE, SUPPORT ]
@ @ 2 | 016400 ° LOCKNUT ]
[ eLue_soom on] %_ A% 11 642901 BOX , PENDANT
BROWN DN | ITEM] QTY]ors PART NO. DESCRIPTION
_GREEN ULP @_ | LIST OF MATERIAL
D
BLACK TURN RIGHT ® DAMENSIONE ARE 1N INCHES AUTO CRANE COMPANY
TOLERANCES UNLESS OTHERWISE
“UF'E?- "> I XXt 40 Trn_g
REO HOT AMGLES A . _‘.
= —© |2603mr AEMOVE ALL BURRS AND SHARP PENDANT ASSEMBLY - 2403MR
Q ::ﬁsms&o NOT SCALE THIS ENG. BY 2403 P
M w LEF'[r_© 3 Igéip::ﬂ::g!;(g m’.hmﬁ ] DATE :SCALEN SEE DRAWINAGWO.— 3303" | REVISION
BROWN DOWN L THIS PRINT IS THE PROPERTY OF AUTG CRANECO.  Fwrront
®- Nt asv | LR e RO A A o oweer_2_or L

RIDOWAY § 10008



95

FIXTURE NO.

FINISH MO

AL
\X\\\\\\\\\\\\/-

‘

19 2] 636600 | DAR, JUMPER
T8 | 2| 634200 | TOGGLE SWITCH
17 | 1] 300412 | CLAMP, CABLE
16 | 11004700 | SCREW,SLT. PAN HD.ST_BX1172
soow worsT rum /.@uplaoom 15 [2r| 800560 | 344" WIDTH OKONITE RUBBER TAPE
o 14 |4 | OIS700 | WASHER, SPLIT LOCK 8 PLATED
8 )uetHoisT) 13 |3]642100 | 0-RING
i2 [3lers2ri _ |[NUT
-0 O o PGS C) menTiTURN) [ {15] 000101 | TERMINALS T8.8
go- T4 [oacx——————(D)Hor 10| 1] 30041 | PLUG, ELECTRICAL
RA T o7 9 | 2] 634401 TY-RAP CABLE TIE
- RDWTR (4)uvo. Poser (8 [15] 800630 | CONDUCTOR CABLE
WHT W/ TR I_E"m' 7 | | 633801 CABLE ADAPTER
6 |2 005101 | SCREW, ST.-SLT PAN HD B X 114
VIEW FROM 8OTTOM 5 [16] 005001 | SCREW,ST-5LT PAN HD. BX 3/
(F) oown wors) 4 [3]640302__ | BOOT-TOGGLE_SWITCH
(6 ) oownmoom: 3 | 1]622000 | TOGGLE SWITCH
2 | 163700 |BOTTOM COVER
1_| 1631602 | PENDANT HOUSING
1 | 1TEW PART NO DESCRIFTION
QUANTITY LIST OF MATERIAL

NEVISIONS

DESCRIFTION [ pate [ arep

TOLERANCES UNLESE DTHERWISE {7
worD He'h

ANGLES * v LR )
FRACTIMNAL * 1118 | wxw? o [DiTr
REPWVE ALL SURRS AND SHARS

EDGES DO NOT SCALE THIS

1/85

MEXT ASS'Y

TITLE

PENDANT ASSEMBLY

TOLERANCED MOT SHOWS ABOVE  [OATT
ANE PER ANY Y14 3 187]

SCALF ‘wf ]nnmm‘ ~-6426€'—T-m—1

THEE PRINT 15 THE PROPERTY (¥ ALITO CRAME OO
AMD MUST NOT BE USED I ANY WANNER D1 180
MENTAL TO TWEIR (NTEMESTS

I l et {m _

-




FULTUNE %0 FINISH MO

A=

NG REVISIONS

LTA 7 - DESCRIPTION Toate | a0

[

d

—

19 ]3] 636600 ] BAR, JUMPER
18 | 3] 634200 | TOGGLE SWITCH
@ /@E’“’-W" 17 | 1| 300412 | CLAMP, CABLE
GAN W/t : - 16 [ 11004700 | SCREW,SLT. PAN HD.ST_BX11/2
o soow ST o™ i 2 8005680 | 34" WIDTH OKONITE RUBBER TAPE
a0 /’ up (HOIST) 14 [4 | 0I9700 | WASHER,SPLIT LOCK_ 8 PLATED
) 13 [41642100 | 0-RING
I M@"“""m’ 12 [4[e752n __|[WuT
0§ 0 00 o 0 11 174 00010V | TERMINALS TB.B
\B T {192 Tac 10 {1] 300411 | PLUG, ELECTRICAL
? o 9 |2[€34401 | TY-RAP CABLE TIE
—— 8 157800632 [CONDUCTOR CABLE
7 | 1633801 | CABLE ADAPTER
WiHT 7 TR 8 |2 005101 | SCREW, ST.-SLT PAN HD B X 11
VIEW FROM 8OTTOM % [10] GO5001 | SCREW,ST.-SLT PAN HD. 8X 3/4
4 [4]640302 | BOOT.TOGGLE .SWITCH
ORG W/T 3 | 11622000 | TOGGLE SWITCH
: 2 [ 1163700 |BOTTOM COVER
1 [ 11631601 | PENDANT HOUSING
1 1 ITEM PART NO. DESCRIPTION
OUANTITY LIST OF MATERIAL

UNLESS OTHENWISE NOTED ALL

OIMENTIONS ARE IN INCHES,

TOLERAWCER UNLESS OTHERWISE

o

AMOLES S TP o

5 IS FRACTIOMAL * 1118 | .MX%* ot
" PERMOVE ALL BURAS AND SHANP

FOOEL DO NOT SCALE Tt

AUTO CRANE COMPANY

Tk

PENDANT ASSEMBLY 2403PRX

. || TOLERANCES NOT BMOWN ABCVE SCALE SIZE | DRAWING N% REVISINN
ANEPER AN Yi4 § 1973 ~o [+ AW - 330089
1/8% AN HUST o:ot o RED i AN e O e wEIGHY I A TR
WERT ANEY  § uenrar TO THEIR (NTERESTS - -
L TR AL




Ml B avaiie

|ll
. v SLESUTINY WINT1 D1 TVININ

AT L3 — 19230 NINNYI ANY K1 O3S0 30 10N e any | A-SEV LX3IN 28/

| AHOIR ] 00 SNvMD OLNY 40 Adw gOla 3L £1 LNing S0l e

Ti81 ¥ PIA WY W34 30V

BAORY MasOME LOW BBINYVAI0L

Sl F1vIE 10N 00 $3003
SUVIE QMY Syundl 1Y AA0RIW
o st | s s
o KX &1 FeTOMNY

= LEEAE ]
“AvE RN FHLO BTN STV

ad S 092 L% MOSNIS QN0

il

ANVAINOD BNVHO OLNY  [WRER]. Sy ey mosane
ALLLELEC Atukwio ‘P BUWM N® B} *$Od JAA 21 OL —
NOLLEINDSIG o Luve  [siafwass | . [ LY
1dNU/8/1aNB/E AVL [ LEGOEG [W] 1| | [a—2wO BION 238 e
lat % /lan B/ MBONAQRN | OBBOOT[w] 2] o —
TANSWRA'MOLIME | SBS08E|v]| 8] ¢
WOLINQNDD | 26SORE|vw| o[ ¢
Q=91 -Bk UM AWRIWEEL | O0S000|vw| &[T .
AVIANY WIAAQ FRINNVYM | Q190ES V] 9] WY - visa J...r::“ﬂououu
WK AL [ C02699|v] L] &
BIAIQ WANY 'LAINOYEE | SesOoes(w]| 9| |\ 430 GO S
‘DAIP/E % INY G NIn LIOW \OHS00[w| & | 2 I« J
Ayl WAn ANN OC%S IO ||| 2
Y W ds manswm [ 002020 vl i 3|
9-91-G% UM WNINWIL [ Q000 [w[a1] 1 |

"WIOLMMS Bune%Tnd
EOVILL DMOTTIYAS N RETM
F TNDE O Bavl MONARL ASH '
3 HNMONS Y
“QAV'BBL HATM ANl E Qny
F QAR TR DMAKSIAE QEUEISIC )

TCALON

Uo..l AWNDik -UiE

WL OIS 40 MeLL08 L

A

-ﬂh‘

: L

‘x.

g : _ —-
WAV PO Ty II\
S9ON s TNEA (Y

— T e e e = =

G4av | 2iva | NOILJINISIO TY)
ENOISIAIY | BHD ‘0N HEINLE ‘ON WNLXIS




8§

FIXTURE NO. FINISH NO. CHG a AEVISIONS
LTR DESCRIPTION | vate | areo
TO 12 VvDC POS.
. - > 2
RED 16 GA. 14
BOOM UP

WHITE WIRE OR
WIRES FROM =am
SOLENOID VALVES. S}

PENDANT SIDE —
FOR ITEM 8.

0

O

CYLINDER

WHEN USING KIT DELETE
005810 -SCREW 1M X 11/2.

2 & ' ’®// @(REFJ
LIJ_N\@
\oTE. 911 330412 | COUNTERBALANCE VALVE (REF.)
1. ITEM 1, USEE ;E:LO: JLA":EG OR 8|1 330410 WARNING DEVICE, AUDIBLE
2. ALLREF ITEMS MUSTBE - 71 330367 | O-RING
ORDERED SEPARATELY. 6 3 6632m T'E , CABLE
51 | 000302 CONNECTOR
4 | 2 006702 SCREW, 1/4NC X 2-3/4 CPGbH
3] 1 241169 0-RING, 3/8 0.D.
2] 1 330591 SWITGH, MANIFOLD
N | | 330589 SWITCH, PRESSURE.
I ITEM| aTy]ors PART NO. DESCRIPTION
LIST OF MATERIAL
DIMENGIONS ARE 1N eEe. [karssa AUTO CRANE COMPNNY
TOLERANCES UNLESS OTHERWISE | P TE
SPECIFIED. e
ANGLES + 1/ RS TITLE
FRACTIONAL & 1116 | xxx* 010 JDATE |
575755 REMOVE ALL BURRS ::: ;mv N [ LOAD SENSCR KIT PR, PRX
[ F30/29 ?g:;‘;:zéss NOT SHOWN ABOVE  JDATE | SCALE SIZE | DRAWING NO JREVISION
3 ARE PER ANSH Y14 & 1973 B AwW-330364
THIS PRINT 15 THE PROPERTY OF AUTO CRANE CO WEIGHT
vexrass | AL B A e T st

RIODGWAYS 1DDDH




09

e

i i WAt AL

$1uTn o T 5 om ]
g I_""l LA ow Toars J awo
3 ,
o ~
- +
______________________________________ .
L)
1
2 5] S .
g 5 i)
& Siax = Flemir Lot o
4 by ! ' 1O VAL
] g H W J A :l i _-g
M 3 P |
o W2 I | !
1t
Q :
@ 1
(8)
(9 28 1 040608 DECAL - 110V,
() 27 1330403001 DECAL-VTG CONV.
26 1 699023 RECTIFIER. 24 VOLT
25 10 002006 SCREW, HX SLHD. «105T-A
24 4 015400 NUT, HEX #6 NCCP
22 1N 015900 NUT, HEX 1/4 NCCP
22 B8 016500 NUT, HEX 5/16 NCCP
“> 21 4 019600 WASHER, SPLK #6 CP
20 11 020200 WASHER, SPLK 1/4 CP
19 8 020600 WASHER, SPLK 5/16 CP
18 1 899022 GUARD, FINGER
17 B 007402 SCREW, HX HD.5/18 NCGS X 5/8
O 16 4 000606 SCREW,RD.HD. #6 NCCP X 2
16 3 005901 SCREW, HX HD. t/4 NCCP GEX 1/2
@/ 14 4 005500 SCAREW, HX HD 1/4 NCCPG5 X /4
11 6 663200 TIE, CABLE
®/ 12 1 800591003 WIRE, ELEC. 16 GA. BAN
11 1 BOUSS0-010 WIRE, ELEC. 16 GA. BLK.
10 2 000302 SPLICE, 2RB 14
9 3 G192 GROMMET, SNAP.IN
B 1 130006 CONDUCTOR
e - 7 1 330007 POWERCABLE
6 2 699014  FUSE, CARTRIDGE-0A
5 1 699013 BOX,FUSE
() 4 1 899020 COVER, VOLTAGE CONVERTER
o 3 1 330397 FAN, ELECTRIC
o 6 F t 699018-001 TRANSFORMER
™ 1 1 699019 HOUSING, VOLTAGE CONVERTER
22). ITEM OTY PART NO  DESCRIPTION

1/85

[ TAUTO CRANE COMPANY

VOLTAGE CONVERTER ASSEMABLY

11KQ/12)

S ) T




19

FIXTURE NO.

FINISH NO.

1/85

CHG _REVISIONS
LTA DESCRIPTION | pate | apro
A3
LY
2
4 / B800821-003 | corDucTOR -4 G4,
3|/ OOZ80! TELA 18 Al
zZ / OOS OO BUSiinuG Wi/ AUt
. ! / ClLRECC CONDUCTENT, TNIVEL =~ EEAM IS
| vem |ary oss PART NO. DESCRIPTION
LIST OF MATERIAL

NEXT ASS'Y

UNLESS OTHERWISE NOTED ALL|DBAWN BY
DIMENSIONS ARE IN INCHES.

TOLERANCES UNLESS OTHEAWISE
SPECIFIED. _
ANGLES ¢ V7 XX % 40

DATF

AUTO CRANE COMPANY

FRACTIONAL * 1718 .xxx * D10
REMOVE ALL BURRS AND SHARP

EDGES. DO NOT SCALE THIS
DAAWING

TOLERANCES NOT SHOWN ABOVE

ARE PER ANSt Y14 51973

J THIS PRINT IS5 THE PROPERTY OF AUTD CRANE CO.
AND MUST NOT BE USED [N ANY MANNER DETRI-

MENTAL 10 THEIR INTERESTS

/5"
CHK'D BY
TITLE
DATE
FOWER CAFLE
ENG. BY
DATE | SCALE S12F | DRAWING NO_ Jrrvision
~— B AW - FFOCOT
WFIGHT EET__ Lo s

HINM WA Y 108N




RO
(19
(12)
()

\
v

%“Lc.. BOLTS (REF) INSTALLED
6Y AUTO CRANE

[c-a[

e vibON

i}

Gk meTom Toins [wrs

- +
24 Vi 24voC
24 VAC
g
¢ 5
g g
o S14K S (v
3 9" ] siex
g x
3 3
] S
L zaunc
T2 21400 | WASHER INTLK 3/8
6|2 OITZ00__| WUT, 3/8-24 K. WLF
15t 2 021301 | WASHER, NTLK /2
“iz COGOIZ | T, 1/2 - 30 WX, MLF.
318 TOB0I|__| WASHER FLT. i74 BRASS
12 1 36| | OZ0Z01 | WASHER  INTLK. i74
ii 26 WUT, 1M.20 BRASS
10] 4 DOBO0Y | BOLY, 174-20 X 172" LG, BRASS
36 008008 | BOLT, /4-20 X 1°LG BAASS |
(B 008007 | BOLT, 174-20 X 1 172" BRASS
2 699028 | VARISTOR ASSEMBLY
2 699026 | COMDUCTOR MOUNT , FIB.
z 699025 __| CONDUCTOR
F 699024 | ANGLE, MOUNTING - FIB.
2| |Tesosso [wemrsmm
2 ] _] 336062_] DIODE [150RL40) R
336063 | BIODE 1150L40)
raART N f &1 Y O
- AR T LTS
AUTO CRANE COMPANY
RECTIFIER - 24 WOL T
e Bl S
~ D AW- 699023
1/85 IoT = ,l_‘_ ;
o~




TROUBLE SHOOTING THE VOLTAGE CONVERTER

PROBLEM PROCEDURE

No Qutput Voltage TFurn unit on with the lever on the fuse box.
Check fuses in the fuse box.
Check power to the fuse box; it should be 110 volts.
Check inside the converter to see if the transformer output leads
are connected.
Check all the diodes to see if they are burned open.

Low .Voltage Qutput Check input voltage. The 110 volt unit requires 2 minimum of 110
" volts.
Check the transformer output to ground. It shoutd be 12-18 volts AC.

-

High Output Volitage Check input line voltage. The 110 volt unit takes a maximum of 120
. volts,
AC Voltage on anverter Output There is a bad diode in the bridge. Remove diodes and check for

polarity and current blocking.

VOLTAGE CHECK — 110/12 CONVERTER

1. Connect 110V leads to generator or other 110V 5. Turn rectifier off.
source.
) ] 6. Connect DC leads to crane.
2. Check voltage from top of fuses to buss bar in

bottom of box. Voltage should be 110V L 5%. If 7. Turn rectifier on.

voltage is above 118V or below 106V check

voltage at source. 8. Connect voltmeter positive lead to hoist motor

NOTE: Fuses are connected in paraliel; checking stud F2 (Stud that brake lead connects to) and

from the top of either fuse to buss bar will give the negative lead to crane case ground. With 1000 Ibs.

same voltage, at 6 feet load on crane, hoist {with 2 line block).
Start hoist in up condition. Voltmeter should read

3. iIf voltage in Step {2} is correct, close fuse box and 11t0 14 VDC,

turn on rectifier.

4. Check rectifier output, Veltage on D.C. output
leads should read 12 to 18 VDC unloaded. -

1/85
63



FIXTURE NO.

FINISH NO.

PUMP, HYD.-33058!1-(REF)

9/86

REVISIONS

".

DESFRIPTION

| pate | arrp
L L

CYLINDER, HYD. -330580-(REF.)

9} I 330647 ELL, 45° SWIVEL -6 JIC
8! 330587 ELL ,3/BNPTM - |/4 NPTM
711 330583 ELL, I/4ANPTM -9/16-18JIC SWIVEL
6 | | 330596 ELL,3/8NPTM - 9/16-18 JIC
5 | 300743 ELL , 3/8NPTM
4 | | 202738 HOSE ASSEMBLY
311 330584 BREATHER FILTER
211 301103 VELOCITY FUSE
. i 330582 FLOW REGULATOR
| ITEM| QTY PART NO. NESCRIPTION
LIST OF MATERIAL
s anem s [decnsesl  AUTO CRANE COMPANY
TOLERANCES UNLESS OTHERWISE Ot 8 -
SPECIFIED. | CECSXa
ANGLES * 1/2* XXt 40 TITLE
FRACTIONAL * 1/18 I AUX Y 010 [DATE
L Al HARP -
REMOVE ALLBURRSAND SHAR? L HYDRAULIC ASSEMBLY - 2403P
?g:;::gces NOT SHOWN ABOVE DATE SCALE SIZF NRAWING N RE VISION
ARE PER ANSI Y14 5 - 1973 [ ~ AW-330586
THIS PRINT IS THE PROPERTY OF AUTCO CRANE CO -
NEXTASSY | R ottt ] L




FIXTYRE NO. ~ FINISH NO.

(18)

i

(20f2)
i \@ < :Q*iﬁ

BOOM-UP CYLINDER
(BOTTOM VIEW)

L]

N - T MANIEOLD(REF.)
SN \ _ 202710
Soh

FIGURE 1

RN

AY

\ oo —

VIEW E-E
T e,

% ML

.

AEVISIONS

DESCRIPHION

! DATF ] APP'D

™,

arenims |

PART NO i

DESCRIFTION

QUANTITY

LIST OF MATERIAL

UNLESS OTHERWISE NOTED ALLIDm 87
DIMENSIONS ARE IN INCHES. >
TOLERANCES UNLESS DTHERWISE 107 10,

9/86

NEXT ASS'Y

AUTO CRANE COMPNNY

MENTAL TQO THEIR INTEREFSTS

SPECIFIED THK O AY

ANGLES * 12 e w0 TITLE

FRACTIONAL * 1/18 I xux * o0 Fpave

REMOVE ALL BURRS AND SHARP HYDRAULICS-2403 PR

EDGES 00 NOT SCALE THIS v .

TOLENANCES MOT SHOWN ABOVE  FOATE SCALE SITF | DAAWING NG REVISION
AREPER ANSI YI 5 1973 [ AW - Ol —
[TTHS PRINT 15 THE PROPE AT OF AUI0 CRARF O |

AND MUST NOT WE USFD 1N ANY MANNE R OF TRI WEIGHT SHEET__ _of

R L Hnns



HYDRAULICS - 2403PR — AW-011

ITEM aTy. PART NO. DESCRIPTION
1 1 330263 HYD. TUBE ASSEMBLY
2 1 330264 HYD. TUBE ASSEMBLY
3 4 200892 ELL-90° 3/8NPT/9/16-18JIC
4 1 300743 ELL-90° 3/8BNPT/ 3/8NPT
5 1 330282 REDUCER, 3/8NPTF/ 1/4NPTM
6 1 202743 STRAINER
7 1 330273 ELL - 90° 1/4NPTM/ 8/16-37°
8 2 330058 REDUCER 7/8-14 /9/16-18
9 1 241175 ELL-90°9/16 O-RING/9/16-37° JIC
107 1 330645 ELL 90 EX. LG. O.R.B. 9/16-18 NPT / 8/16-18 JIC
1 1 330533 HYD. HOSE ASSEMBLY
12 1 330531 HYD. HOSE ASSEMBLY
13 1 330530 HYD. HOSE ASSEMBLY
14 4 202756 ADAPTER 3/4 O-RING/9/16-37° JIC
15 1 330532 HYD. HOSE ASSEMBLY
16 1 (REF) HYD, OIL - 4 QT.
17 1 200876 ADAPTER O-RING/ 37 JIC
18 1 330412 VALVE, COUNTERBALANCE
19 2 020200 WASHER, SPLK 1/4CP
20 2 005810 SCREW, 1/4NC X 1-3/4 G5
21 1 200877 TEE, O-RING RUN/37°JIC
22 1 330392 HOSE ASSEMBLY
23 2 330072 PLUG, O-RING 7/8-14
24 2 330381 BUSHING, REDUCER 1/2 X 3/8 NPT

12/86

66




S e |

| 98/

LR N

|

K £OPZ - SHMNVEGAH
%

Oww | Lava | Yol 4192640 uﬂq—

[ ] o2

67



HYDRAULICS — 2403PRX — AW-012

ITEM

QTy.

PART NO.

DESCRIPTION

ONAONHBWN =

ot DI N) b o BB AN o BN et e e et = = RIDNON) = b P

N

L)

330263
330264
200892
300743
330282
202743
330273
330058
2411756
330274
202738
330265
330267
330531
330530
330533
330532
330272
202756
330275
200876
330412
020200
005810
200877
330392
241168
330072
330391
(REF)

330645

HYD. TUBE ASS'Y
HYD. TUBE ASS'Y

ELL - 90° 3/8NPT/ 9/16-18JIC

ELL - 90° 3/8NPT/ 3/8NPT
REDUCER, 3/8 NPTF/ 1/4NPTM
STRAINER

ELL - 90° 1/4 NPTM/ 9/16-37¢
REDUCER, 7/8-14/9/16-18

ELL - 90°9/16 O-RING/ 9/16-37°JIC
REDUCER - 7/8 O-RING/ 3/4 O-RING
HYD. HOSE ASSEMBLY

HYD. TUBE ASS'Y

HYD. TUBE ASS'Y

HYD. HOSE ASS'Y

HYD. HOSE ASS'Y

HYD. HOSE ASS'Y

HYD. HOSE ASS'Y

ELL - 90 3/4 O-RING/ 9/16-37
ADAPTER 3/4 O-RING/ 9/16-37°JiC
HYD. TUBE ASS'Y

ADAPTER O-RING/ 37%JIC

VALVE, COUNTERBALANCE
WASHER, SPLK 1/4CP

SCREW, 1/4NC X 1-3/4 G5

TEE O-RING RUN/ 37°JIC

HYD. HOSE ASSEMBLY

TEE, JIC RUN/ O-RING

PLUG, O-RING 7/8-14

BUSHING, REDUCER 1/2 x 3/8 NPT
HYD. OiL- 4 QT.

ELL90 EX.LG.ORB,9/16-18 NPT/9/16-18 JIC

9/86

&8




€9p0-9£8-68i6 ® QvOld OONIN 'N L01v
21690-951 v YWOHYING VSINL @ 269085 X08 Od

ANVAINOD INVHD OLN

TAVRAS A\ | .

86/Z1

€9



i 4

ITEM aTy. PART NO. DESCRIPTION
1 1 330407 MOTOR, PUMP 12V,
2 1 330408 COUPLING
3 1 330406 PUMP KIT
4 1 330405 TANK, HYDRAULIC (3 QUART)
5 1 330408 “O0"-RING
6 1 200545 CAP, BREATHER
7 1 200538 VALVE ASSEMBLY, HYD. PUMP, CHECK

12/88

70




COPO-OEB-BLE & AYOH OONIN'N 20F R 98/6
690-851 P2 VWOHYIHO 'VSTNL » 69085 XOF O'd

ANVAWOD 3NVHD OLNV

|18GOEE- MY $3143S dEOVT )]

71




HYDRAULIC PUMP — AW-330581 — 2403P

ITEM QaTty. PART NO. DESCRIPTION
i 1 330407 MOTOR, PUMP 12V.
2 1 330400 COUPLING
3 1 330406 PUMP KIT
4 ] 330405 TANK, HYDRAULIC (3 QUART)
5 1 330408 “O"-RING
6 1 200545 CAP, BREATHER
7 1 330616 SOLENOID, 12 V.
ITEM 7 CONSISTS OF COIL, P/N 330617 AND

NOTE:

SPOOL-ASSEMBLY, P/N 330618.

1/85°

72,




£L

MANUAL OVER-RIDE
BOTH ENDS.

! .

DIRECTIONAL VALVE ASSEMBLY

ITEM QTY PARTNO. DESCRIPTION

1 1 310300  GASKET

2 1 310301  GASKET

3 2 310302  SOLENOID,DC.

4 2 31033  ORING

5 4 310304  ORING

1/85

AUTO CRANE COMPANY

AW -300204




OB A ML

M RV TPR MR F 1Y _

IC.M_)nR* 89-3( Ul :?idt:w uwv‘_ \l/l\n_t 15

AATVA

FDNVIVEHILNNGD - INIWLSNrQY

ERITY)

ANVIINOD SNVHD OLIW

SASIMALNG MEHL O TR INIA
© e o0 NN ANY NG ESH 3N LN 1SN Oy mO\—
L NV 0Ly 10 ALe 14 3 St LN SIHL

O WKN
Or . XN

Ci8l 5§ pla ISHY Wid TuV
FADAY NMOHS 10N SIDNYE 108

Seris 33w05 40N 10 $4003
AUVHS UNY LN V1Y JAGHR I

50N IHA0 853 I3 SNV 1104
SIHINI Ni Juw SNCISNIWIA
1YY 03106 IS1MN IHLO SST WD

4SSV LXIN

DhiMT ]

B, TwkOiLOwe 4
/1 ¢ SIIONY
QH 3 es

L

IviILviN 10 2510 A LILNWNO
NOLLHHDSI0 | oniuve  fsafwan 1 1
\l
(ZAPOEE} 3MWA
L1ON IN3ALSNPMQY
\ v 1H0d |
O
“
PR | ¥
Oeav | 3iva | NOILONDEID YY)
SNOISIA DN oM

ON HSINLY

Ol JuNLXNE

74



2403 SERIES HYDRAULICS
TROUBLESHOOTING

The hydraulic system of the 2403 power version is electrically operated and requires a minimum of 12V for satisfactory
performance. The hydraulic pump is single rotation with a pressure relief setting of 2500 P.S.1. The system is designed
t0 engage the pump only when a hydraulic function is selected.

PROBLEM SOLUTION

PUMP WILL NOT RUN Check voltage to pump; if voltage is above 12 volts and the pump is
well grounded, replace pump. If voltage is below 12V, check battery
and power leads, If no voltage to pump, remove relay pane! cover
and check relay. {See Electrical Troubieshooting)

PUMP RUNS BUT FUNCTION A manual override is on each end of the directional valves on the
WILL NOT WORK 2403. If the pump is operating, and pushing the manual override in
does not operate the selected function, check pump pressure. H
the function does operate, remove directional valve cover
(330254} and check for loose wire, low voltage or bad ground.
If the above items check out all right, replace directional valve. |f
the problem is traced to no voltage at the directional vaive, remove
pendant and with the switch engaged check for an open circuit
with an ohmmeter. If the circuit is open, check for broken wiring
or bad switch.

W

HYDRAULIC “"CHATTER" When a hydraulic function is engaged and causes the crane to
“chatter,” check for loose wire, low voltage at directional vaive, or
tow pump pressure.

COUNTERBALANCE VALVE SETTING

CAUTION:
IF COUNTERBALANCE VALVE IS REPLACED, IT MUST HAVE CORRECT PRESSURE
SETTING BEFORE CRANE IS IN SAFE WORKING CONDITION.

TO SET VALVE:

To set counterbalance valve (330412 — Ref. page 74), remove plug (5/16°° Allen wrench) from port A" of hydraulic
pump {202712). Replace with pressure gauge of 2500 psi minimum,

IMPORTANT: No load must be on crane; boams must not be extended.

After installed, boom up until boom up cylinder is fully extended. Next, boom down at approximately 2 second
intervals while reading pressure gauge. Loosen nut at rear of valve and adjust 3/16'* Allen screw and tighten nut. Proceed
again until pressure reading is a constant 1000 psi. If valve is not set and boom is down, boom up and try again.

NOTE: 2403PRX extendable boom cylinder (202711} reguires no adjustment to counterbalance valve if replaced.

12/86
75



=8
7

oo 1]~

B 2 O
xﬁk,.._

akorr P wwkore ‘wEope

S 1 o QI By La3ONT
— PO IS ET - >

LS "o o SYNWEr R FERLET! SPIT o GO
ANVINOD BNVED OLIW -l!m- v T ol
- T live 8) ) — fha et
N+ " | T | X T

_l|.w! | -4 "D .O7

[ e = : ﬂ“
S0t Abu Ll . e v 4 S beluais

76



[

— T ooV [0 o

CTINVZINT ATWY O F O

— SrOgrYivvey TR -

..m A L] cEF

WwYTE OCET W TR LD

—_ —_— e
*00Z1
ov1s oomh i
+ - - !
{ e -1l "5
I+|o f—r.mu ..l“. “ﬂ ." fdﬂ ©
__’ 2
= -, W
»
. o L7
[—— —— |

77



T — =
o JC00MY T3] %.. s8/1
POV ILES ATV Ty XA FTOPRT
I e il I
o
ANRINGD BNV QLW
R T Y T ;
[ | =T m'n_s:.u. | |
_ T P
_ - ) —

(=m2/
. ADCR FIADTIT —,
AR IR S
_l;m.t‘i o » o o7 / rur
i - —— -
I 1 4 q_
‘.\_\ [— - =
| t —
T
S ¥

78



2130 I I
|
| VERTICAL AND HORIZ.

1052—D||smmc115 IN FEET.
|
7\ BOOM PIVOT AT 7 FT.
ABOVE GROUND.

-~
1444 \
16 44

20

“12—

OVER 1200 LBS. 532

10- usel DOUBLEl—LINE—- 30°

RATED CAPACITY
2400 LBS. AT 3 FT. 15°

i i
8 1 | M I 1

AUTO CRANE COMPANY

TITLE

LOAD CHART -2403 SERIES

I:scp.m SIZE | DRAWING NO. REVISION

~ Al AW-330278 |

WEIGHT
SHEET__{__oF_{

1/85




o8

FIXTURE NO.

FINISH NO.

Q

SERIAL No?

1/8%

™

twa REVISIONS
LTH DESCRIFTION | oate | arrn
\I
NOTE:
ITEM 16 FOR 2403M &
2402MRA MODELS ONLY
1
USED ONLY WITH ]
LOAD SENSOR
1 3300824 DECAL,LOWER BOOM 3
1 330622 DECAL, SERIAL NO. *
1 040631 DECAL,L/S ]
1 330278 DECAL, LOAD CHART
2 040830  DECAL, DANGER STAY CLEAR... 1
o 040620 DECAL, STRIPING
2 040624 DECAL, A/C ]
1 360036 CECAL, ANGLE IND. ...
1 040606 DECAL, BRAKE
1 040580 DECAL, DANGER MUST ...
1 040679 DECAL, WORK RULES .... x
1 040652 DECAL, RELAY
2 330281 DECAL, 2403
2 040529 DECAL, DANGER ELECT. ...
, .1 2 040517  DECAL,STAY CLEAR..
1 litemaryjors]  ranTno. | DESCRIPTION
1 LIST OF MATENIAL
DOWENRDIONS ARE 1 INCHES. HUTO CRANE COMPYANY

WEOFIED

aEmovE ALL

NEXT ASS'Y

Aifrma Ty 10N

TOLERANCES UNLESE OTHE Fw3E

ANGLES ! /P

tym

GURRS Adetr SHARd
EDOES DO WOT SCALE Titrs

TOLERANCES NOT SHOWR
ARE FER ANM Y14 § - 1)

INT I o
AND MUST NOT BE USED FN ANY MANNER DETRE

MENTAL 1O THEIN INTERESTS

TR ]
xxe+ g0 [OATE

DECAL DRAWING

2403M, 2403MR, 2403F, 2403PR

Sire DAAWING MO REVISION

-~ C AW - 330186

¥ OF AUTQ CRA

l sweer_ 4 o L .




13:]

FIXTURE NO FINISH NO

- .. ——

CHG

REVISIONS

LTA

DESCRIPTION Joare] arp

USED ONLY WITH
LOAD SENSOR

=TTy

AUTO CRANE %

-

©

HO BN

\ AUT(; CRANE
[8)

TR Y er——

1/85

MEXT ASS'Y

16 1 330622 DECAL, SERIAL NO.
15 1 040506 DECAL, BRAKE
14 1 330134 RUUBBER PAD, ADHESIVE
13 2 040630 DECAL, DANGER STAY CLEAR ...
12 1 040552 DECAL, RELAY
11t 330278 DECAL, LOAD CHART
10 1¢» 040620 DECAL, STRIPING
9 2 040624 DECAL, A/C
a1 360036 DECAL, ANGLE IND. ...
71 040631 DECAL, L/S ]
6 1 040580 DECAL, DANGER MUST ..,
5 1 040579 DECAL, WORK RULES ...
4 1 040622 DECAL, A/C LOGO
3 2 330281 DECAL, 2402
2 2 040529 DECAL, DANGERELECT . ...
. 1 2 040517 DECAL,STAY CLEAR ..,
] [remjorylos]  eanrno | DESCAIFTION
| LIST OF MATERIAL
e e AUTO CRANE COMPANY
TOLF RANCES UNLESS 0T HE RSy
SHOIFIFD
ANGIES ' 1 ' e TITCF
FRACTIONAL * 198 | wxx? o [ L
Toore onnnraa s Fme——] DECAL DRAWING - 2403PRX
TOLF NA';(’I'SNO'I SHOWN AROVE 1A SCALF HE TRAWING NO) AFVHINN
ARE PER ANSI Y14 5 1971 ~ C AW - 330280
FHIS PRINT IS THE PROPI ATY OF A1 CRANF MO T
AMTTMIS T N T RE DSE) TN ANY MANMER 1Y 1RI aper o 4

MUNTAL 10 THEIR INTERES LS




ze

FIXTURE NQ. FINISH MO CHG REVISIONS
LTA DESCAIPTION | oate | arro
»
Iy
i
NOTE . '
REF.- BEARING P/N 200100 USED IN SHEAVE
ASSEMBLY, {200209) ITEM 2,
912 330100 WASHER, FLAT ADJUSTING
811 360124 HITCH PIN
Tt 330634 |PIN, TRAVELING BLOCK
6 [ Q18100 NUT, HX. HLF LK, 5/8"-18
5 (1] 013507 [SCREW,HX. 5/8-18Xx2"GR 5
4 | 1 [800203-004 PIPE, BLACK 172"
31 100309 | SWIVEL HOOK ASS'Y W/ LATCH
2|1 200909 | SHEAVE ASSEMBLY
N . { | 2] 100303 |[PLATE, SiDE SHEAVE
| | ITEMYD/s PART NO. NESCAIPTION
OQUANTITY — LIST OF MATERIAL
(T A . o - AUTO CRANE COMPANY
101 F RANCES UNLESS DTnEawise 01y
SPECIFIED TR Ty
ANGIES ' 1P Nx ' o4n TITLE
FRACTIONAL * 1716 | xxx* om Jpate
REMOVE ALL BURRS AND SHARP TRAVELING BLOCK ASSEMBLY
EDGES. DO NOT SCALE THIS TG RV
JOLERANCES NOT SHOWN ABDVE DATE SCALE |SI?E ll’)ﬂﬂWlNﬂ NO AFVISIN
ARE PER ANSH Y14 $ 973 AW-100300
12188 | Nerasey | st G o RO Joor Lot




£f

EOTURE NO EINISH NO

NOTE:

ADDITIONAL LENGTHS AVAILABLE

ON REQUEST.

HANDLE
(REF.)

TOGGLE SLEEVE

DETERMINE LENGTH AND

WELD PER INSTALLATION

INSTRUCTIONS

BASE SLEEVE
COMES WITH
ITEM 1.

4

NG NEVISIONS
TR DESCRIPTION | care [ amo

W

INSTALLATION INSTRUCTIONS (JACK LEB)
MAKE SURE TRUCK IS PARKED ON LEVEL SURFACE.

WELD POCKET (item 6 TO TRUCK BODY AT REAR JUST

INSIDE BUMPER, OR DESIRABLE LOCATION. END OF
POCKET SHOULD BE FLUSH WITH DUTSIDE OF THE TRUCK
BODY. BE SURE THE POCKETISWELDED SECURELY. NEXT,
SLIDE HORIZONTAL MEMBER (ltem 5) INTO POCKET. SLIDE
BASE ASSEMBLY (ltem 1} INTO TOGGLE SLEEVE. MAKE
SURE LEG ASSEMBLY S VERTICAL & FULLY INSERTED IN
POCKET. NOW BASE SCREW SHOULD BE ADJUSTED S0
THAT 2%" OF THREAD IS EXPOSED. MARK BASE SLEEVE
WHERE TOGGLE SLEEVE ENDS. PULL JACK LEG OUT OF
THE POCKET & WELD (Ref.-3/16”) ALL AROUND AT MARK.

JACK LEG IS READY FOR USE. UPON USE, MAKE SURE
JACK LEG HAS ADEQUATE TENSION (SELF-DETERMINING),

BEFORE SELF-LOCKING INPLACE. ADJUSTMENT OF SCREW |

MAY BE NEEDED DEPEND!NG ON GROUND SURFACE.

4

NEXT ASS'Y

6] | 200372 | TUBE, POCKET
STANDARD JACK LEG ASS'Y 5] 1 700063 | MEMBER , HORIZONTAL
LENGTH 41 200074 | TOGGLE
700343 16" 312 009101 | CAPSCREW, HEX.HD. 3/8" X 2-3/4"
22 017400 LOCKNUT, HEX. 3/8"
11 200717 | BASE ASSEMBLY
| irem|ors PART NO DESCRIFTION
QUANTITY LIST OF MATERIAL
TECIFIED m
ANGLES* Uf: ll"” TITLE
Pt W Ll JACK LEG ASSEMBLY
EDGES DO MOT SCALE THS diLKJ
TOLERANCES NOT SHOwN ABOVE ATy CALF ST | ORAWING NO REVIRION
ARE PER ANS1 Y14 3 197 noe c AW.-700343

THHS PRINT IS TI FRGM MY Y OF aa(10 CRAWE 0O [
Ay MUS FNOT BI LD IN ANY MANKER DT 3 mr Wi I e Lo
WENTAL TO PHEIR IN1ERFSTS - "




{3
G

R Ll oL

AUTO CRANE COMPANY

F. 0. BOX 581510 . TULSA, OKLAHOMA 74158

Limited Warranty

Auto Crane will warranty to consumer for a period of twelve months from date of
purchase that each new Auto Crane product it sells will be free under normal useand
service, from defects in material and workmanship, Date of purchase will be
honared as either date of purchase by distributor or his date of sale of the product
as substantiated by Distributor Delivery Report.

Obligation of Auto Crane under this warranty is limited to replacement or repair of
parts that appear to manufacturer after review and / or inspeetion to be defective.
This warranty does does not obligate Auto Crane to bear the cost of labor or
transportation charges in connection with the replacement or repair of defective
parts, Responsibility for customer's claims arising from misapplication, abuse,
misuse or alteration of equipment or parts lies with the distributor or user and no
warranty obligation is assumed in the circumstances by Aute Crane.

Auto Crane will in no event be lable for any consequential damages or contingent
liabilities arising out of the failure of any Auto Crane product or paris to operate

properly,

Auto Crane makes no warranty in respect to component accessories, same being
subject to the warranties of their respective manufacturers,

[Ffield service, at the request of buyer, is rendered and fault is found not to be with
Auto Crane's product, the buyer shall pay the time and expense of the field
representative, Claims for service labor or other expenses that have been ineurred
by the buyer without approval or autherization of Auto Crane will not be accepted.

AUTO CRANE COMPANY IS UNDER NO OBLICATION TO EXTEND THIS
WARRANTY TO ANY CUSTOMER FOR WHICH AN AUTO CRANE WAR-
RANTY REGISTRATION CARD HAS NOT BEEN COMPLETED AND MAILED
TO AUTO.CRANE COMPANY WITHIN FIFTEEN (15) DAYS AFTER DATE OF
PURCHASE,




